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Report SPECIFICATION L .
Section FCC CFR 47 Description Limit Result
Conducted
3 part2.1046 Output N/A PASS
Power
Effective
Radiated Power
3 part 27.50(b)(10) Equivalent Zé w:g: PASS
Isotropic Radiated
Power
Modulation
4 part2.1047 Characteristic N/A PASS
part 2.1049 Occupied
4 part 27.53 (g) Bandwidth N/A PASS
part 2.1051 Band Edge
5 part 27.53(q) Measurement <43+10lg(P[Watts]) | PASS
Conducted
6 part 2.1051 Spurious <43+10lg(P[Watts]) | PASS
part 27.53 (g) Emission
Field Strength of
6 ";"’:[227'15%5(3) Spurious <43+10lg(P[Watts]) | PASS
P ~20 Radiation
Frequency
part 2.1055 Stability for
! part 27.54 Temperature N/A PASS
&Voltage
part 2.1046
8 part 27.50 Peak to average <13 PASS
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1.General Information

1.1. EUT Description
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Product Name:

LTE-FDD MODULE

Model Name:

SIM7500V

Hardware Version:

V1.02

Software Version:

SIM7500V_V1.1

RF Exposure Environment: | Uncontrolled
LTE

Support Band:

LTE Band 4& LTE Band 13

LTE Band 4: 1710 MHz -1755 MHz
LTE Band 13: 777 MHz -787 MHz
LTE Band 4: 2110 MHz -2155 MHz
LTE Band 13: 746 MHz -756 MHz
LTE: QPSK,16-QAM,64QAM
External Antenna(SMA connector)

Band4: 3.49dBi
Band13: 2.2dBi

Tx Frequency Range:

Rx Frequency Range:

Type of modulation:
Antenna Type:

Antenna Peak Gain:

Note: This EUT don’t support full RB of the bandwidth more 10MHz at 16QAM mode.

1.2. Mode of Operation

Unilab has verified the construction and function in typical operation. EUT is inlink mode with base
station emulator at maximum power level. All the test modes were carried out with the EUT in normal
operation, which was shown in this test report is the worst test modeand defined as:

Band Width QPSK 16-QAM

Mode

(MHz) RB Size RB Offset RB Size RB Offset

1.4

3

5

LTE Band 4 10

15

20

5

IR
o|lo|o|o|o|o|o|o
R
o|Rlo|lo|lojo|o|o

LTE Band 13 10

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of channel
were selected to perform the test, then shown on this report.

2.For the ERP/EIRP and radiated emission test, every axis (X, Y, Z) was verified, and show the worst
(Z axis) result on this report.

3.For conducted test, both two Modulations(QPSK and 16-QAM) are tested for radiated test, only the
maximum RF output power level are chosen.
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The conducted power table is as follows:
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RB
. . Average | Average
Mode Band Channel Frequeny Modulation Configuration Power Power
Width (MH2) RB | RB dBm) | (Watts)
Size | Offset
1 0 23.59 0.23
1 5 23.22 0.21
QPSK 5 1 23.20 0.21
6 0 22.23 0.17
19957 1710.7 1 0 2273 0.19
1 5 2257 0.18
16-QAM 5 1 22.38 0.17
6 0 21.10 0.13
1 0 23.44 0.22
1 5 23.41 0.22
QPSK 5 1 23.40 0.22
1.4 6 0 2252 0.18
Vi | 20175 | 17325 1 0 5272 0.19
1 5 22.62 0.18
16-QAM 5 1 22.48 0.18
6 0 21.53 0.14
1 0 23.42 0.22
1 5 23.57 0.23
52154 QPSK 5 1 23.29 0.21
6 0 22.30 0.17
20393 | 1754.3 1 0 21.95 0.16
1 5 22.07 0.16
16-QAM 5 1 22.22 0.17
6 0 21.50 0.14
1 0 23.62 0.23
1 14 23.05 0.20
QPSK 6 9 22.28 0.17
15 0 22.33 0.17
19965 1711.5 1 0 22 61 0.18
1 14 21.76 0.15
16-QAM 6 9 21.22 0.13
15 0 21.29 0.13
1 0 23.39 0.22
3MHz OPSK 1 14 23.34 0.22
6 9 22.32 0.17
15 0 22.37 0.17
20175 | 17325 1 0 5 5 0.18
1 14 22.44 0.18
- 16-QAM 6 9 21.25 0.13
LTE 15 0 21.39 0.14
1 0 23.31 0.21
20385 | 1753.5 QPSK 1 14 23.28 0.21
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LTE
Band 4

6 9 22.08 0.16
15 0 22.11 0.16
1 0 22.44 0.18
1 14 22.55 0.18
16-QAM 6 9 21.22 0.13
15 0 21.15 0.13
1 0 23.49 0.22
1 24 23.27 0.21
QPSK 3 17 23.24 0.21
25 0 22.58 0.18
19975 1712.5 1 0 52 86 0.19
1 24 21.92 0.16
16-QAM 3 17 22.24 0.17
25 0 21.72 0.15
1 0 23.46 0.22
1 24 23.29 0.21
QPSK 3 17 23.32 0.21
25 0 22.45 0.18
5MHz | 20175 17325 1 0 22 71 0.19
1 24 22.64 0.18
16-QAM 3 17 22.45 0.18
25 0 21.39 0.14
1 0 23.42 0.22
1 24 23.38 0.22
QPSK 8 17 23.35 0.22
25 0 22.42 0.17
20375 1752.5 1 0 22.05 0.16
1 24 22.23 0.17
16-QAM 3 17 22.54 0.18
25 0 21.47 0.14
1 0 23.39 0.22
1 49 23.13 0.21
QPSK 16 34 22.45 0.18
50 0 22.33 0.17
20000 1715.0 1 0 22 87 0.19
1 49 22.46 0.18
16-QAM 16 34 21.48 0.14
50 0 / /
1 0 23.54 0.23
10MHz 1 49 23.11 0.20
QPSK 16 34 22.43 0.17
50 0 22.45 0.18
20175 1732.5 1 0 22 82 0.19
1 49 22.67 0.18
16-QAM 16 34 21.49 0.14
50 0 / /
1 0 23.23 0.21
20350 1750.0 QPSK 1 49 23.42 0.22
16 34 22.28 0.17
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LTE
Band 4

50 0 22.31 0.17

1 0 22.34 0.17

1 49 22.54 0.18

16-QAM 16 34 21.36 0.14

50 0 / /

1 0 23.40 0.22

1 74 23.19 0.21

QPSK 22 51 22.17 0.16

75 0 22.04 0.17

20025 | 1717.5 1 0 22.59 0.18
1 74 22.44 0.18

16-QAM - >, 51 21.20 0.13

75 0 / /

1 0 2352 0.22

1 74 23.08 0.20

QPSK 24 51 22.35 0.17

75 0 22.30 0.17

15MHz | 20175 | 17325 1 5 22 67 018
1 74 22.57 0.18

16-QAM =, 51 21.47 0.14

75 0 / /

1 0 23.33 0.22

1 74 23.01 0.20

QPSK 24 51 22.01 0.16

75 0 22.06 0.16

20325 | 17475 1 0 21 62 0.15
1 74 21.44 0.14

16-QAM 24 51 21.06 0.13

75 0 / /

1 0 23.13 0.21

1 99 23.05 0.20

QPSK 24 76 22.28 0.17

100 0 22.41 0.17

20050 | 1720.0 1 0 22.65 0.18
1 99 22.61 0.18

16-QAM - >, 76 21.33 0.14

100 0 / /

1 0 23.36 0.22

1 99 23.11 0.20

20MHz QPSK 24 76 22.10 0.16
100 0 22.27 0.17

20175 | 17325 T 0 25 15 0.16
1 99 21.79 0.15

16-QAM =, 76 21.24 0.13

100 0 / /

1 0 23.33 0.22

1 99 23.18 0.21

20300 | 1745.0 QPSK 24 76 22.10 0.16
100 0 22.17 0.16
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1 0 23.23 0.21
1 99 23.07 0.20
16-QAM - =4 76 21.34 0.14
100 0 / /
Band Frequency RB Configuration | Average | Average
Mode . Channel Modulation . Power | Power
Width (MHz) RB Size | RB Offset @Bm) | (Watts)
1 0 23.80 | 0.24
1 24 2363 | 0.23
QPSK 8 17 2373 | 0.24
25 0 2288 | 0.19
23205 779.5 1 0 2208 0.20
1 24 2266 | 0.18
16-QAM 8 17 2279 | 0.19
25 0 2204 | 0.16
1 0 2382 | 0.24
1 24 2375 | 0.24
QPSK 8 17 2381 | 024
. 25 0 2290 | 0.19
Vi | 23230 782.0 1 0 2312 | 021
1 24 2342 | 022
- 16-QAM 8 17 23.00 | 0.20
LTE 25 0 2177 | 0.15
ar 1 0 23.87 | 0.24
OPSK 1 24 23.82 | 0.4
8 17 2375 | 0.24
25 0 2287 | 0.19
23255 784.5 1 0 2252 0.18
1 24 2240 | 017
16-QAM 8 17 2273 | 0.19
25 0 2174 | 0.15
1 0 2393 | 025
1 49 23.86 | 0.24
QPSK 16 34 2287 | 0.9
10 50 0 2299 | 0.20
MHZ 23230 782.0 1 0 2294 0.20
1 49 2290 | 0.19
16-QAM 16 34 2192 | 0.6
50 0 / /
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model Serial No. Power Cord

Radio Communication Tester R&S CMW500 147483 N/A

1.4. Configuration of Tested System

Connection Diagram

EUT

1.5. EUT Exercise Software

Setup the EUT and simulators as shown on above.

2 Turn on the power of all equipment.

3 EUT Communicate with CMW500, then select channel to test.
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2. Technical Test

2.1. Test Environment

Page 11 of 134

ltems Required (IEC 68-1) Actual
Temperature (C) 15-35 22
Humidity (%RH) 25-75 53
Barometric pressure (mbar) 860-1060 950-1000
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3. Peak Output Power

3.1. Test Equipment

Instrument Manufacturer Model Serial No. Due Date
Spectrum Analyzer Agilent N9038A MY51210142 11/04/2017
Radio Communication Tester R&S CMW500 147483 11/07/2017
Signal Generator Agilent N5183A MY50140938 01/02/2018
Preamplifier CEM EM30180 3008A0245 02/25/2018
DC Power Supply Agilent 6612C MY43002989 03/23/2018
Bilog Antenna Schwarzbeck | VULB9160 9160-3316 09/18/2017
VHF-UHF-Biconical Antenna Schwarzbeck | VUBA9117 9117-263 09/18/2017
Broad-Band Horn Antenna Schwarzbeck | BBHA9120D 9120D-942 09/18/2017
Broad-Band Horn Antenna Schwarzbeck | BBHA9120D 9120D-943 09/18/2017
The measure equipment had been calibrated once a year.
3.2. Test Setup
Conducted Power Measurement:

| |[ nrectional coupler

L]

EUT .
S pectrum
Analvzer
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Radiated Spurious Measurement: below 1GHz

4 L) 7’ N I\ N I\ 1) ’ ’ WIVEAY, g N / N/ VLW AL ",
v\ 'BRYAVA! YAV, /NS \/ A WA 7 \/ \J
y YN VYV N v YYNNY y v \

AVAY FRP 66"-‘.9 SNV

[Re] fevr LV
L 1 L}
Sr)fcm L} ? am ——n A b ]

{Turntable)

‘==s  Ground Plane
Spectrum Analyzer| |

]

Radiated Spurious Measurement: above 1GHz

FRP Dome
Antenna Tower)
EUT Antenna
I AE I._ i
T [ 1 D
8uem M i am
A K i i A ' P Kk A N a -

(Turntable)

s Ground Plane Pre-Amplifier
Spectrum Analyzer{ —— I l Icon"o"e
ey

3.3. Limit

For FCC Part 27.50(d):
The EIRP of mobile transmitters and auxiliary test transmitters must not exceed 1 Watt.

For FCC Part 27.50(b):
The ERP of mobile transmitters and auxiliary test transmitters must not exceed 3 Watts.
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3.4. Test Procedure

Conducted Power Measurement:

a. Place the EUT on a bench and set it in transmitting mode.

b.Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by
a Directional Couple.

c. EUT Communicate with CMW500, then selects a channel for testing.

d. Add a correction factor to the display of spectrum, and then test.

Radiated Power Measurement:

a. The EUT shall be placed at the specified height on a support, and in the position closest to normal
use as declared by provider.

b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to
correspond to the frequency of the transmitter

c. The output of the test antenna shall be connected to the measuring receiver.

d. The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of
the transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until a
maximum signal level is detected by the measuring receiver.

f.The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum signal
level is detected by the measuring receiver.

g. The test antenna shall be raised and lowered again through the specified range of height until a
maximum signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i.The transmitter shall be replaced by a substitution antenna.

j- The substitution antenna shall be orientated for vertical polarization and the length of the
substitution antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I. If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to
increase the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that
the maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level
detected by the measuring receiver, that is equal to the level noted while the transmitter radiated
power was measured, corrected for the change of input attenuator setting of the measuring receiver.
0. The measurement shall be repeated with the test antenna and the substitution antenna orientated
for horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to
the substitution antenna, corrected for gain of the substitution antenna if necessary.

g.Test site anechoic chamber refer to ANSI C63.4: 2014.

3.5. Uncertainty

The measurement uncertainty is defined as for Conducted Power Measurement+1.1 dB,
for Radiated Power Measurement+3.1 dB
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3.6. Test Result

The following table shows the two modes of modulation (QPSK&16-QAM) in different channels
under the different RB configuration the largest conducted power measured result:

RB

Mode \;E\;/?(;]t(:} Channel Fr(el\;llﬂg)ny Modulation ClggfiguraRtli:n Alégév}g)re A(\l\\:;/\;;/:\zejr)e
Size | Offset

19957 | 17107 1§_PQSAKM . . 252 T 010

| 20175 | 17325 12_';8AKM . . 75T 010

20393 | 1754.3 1(g_F:?s,AKM : > 2 T 013

19965 | 17115 1§_TDS’AKM : . et T 01t

3MHz | 20175 | 17325 12_';S’AKM : ; e T 016

20385 | 17535 12_';S’AKM T T 1 [ o255 | 015

19975 | 17125 1§_PQSAKM . . srse T 015

SMHz | 20175 | 17325 1g_zSAKM : . 7t T 010

Ié_;-ril 20375 | 17525 12-%SAKM ; 107 ﬁij;‘i 8:?2

4 20000 | 1715.0 1(6-;)-F()QSAKM : . e T 016

10MHz | 20175 | 17325 1(63_%%\,' : . e T 0o

20350 | 1750.0 12_%?& 15 orer T 01s

20025 | 1717.5 12_%?& : . S8 | 016

15MHz | 20175 | 17325 1(63_2%\/' : . e T 018

20325 | 17475 12_%%,' : : e T o1t

20050 | 1720.0 18_'ZSAKM : . s>t T 015

20MHz | 20175 | 17325 1§_F§AKM : . P>t T 016

20300 | 1745.0 1§_FéSAKM : . a2 0%
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RB
Band Frequenc Modulatio | Configuration Average | Average
Mode . Channel y Power Power
Width (MHz) n RB 1 RB | (4Bm) | (watts)
Size | Offset
QPSK 1 0 23.80 0.24
23205 779.5 16-QAM 1 0 22.98 0.20
QPSK 1 0 23.82 0.24
E';;Ej SMHz | 23230 | 7820 g 5am | 1 24 23.42 0.22
QPSK 1 0 23.87 0.24
13 23255 784.5 16-QAM 8 17 22.73 0.19
QPSK 1 0 23.93 0.25
10MHz | 23230 782.0 16-OAM 1 0 52 94 020
The following table shows the Radiated power measured:
LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 1,RB Offset 0)
SG .
Ant. Pol. : Cable Gain EIRP | EIRP
Frequency(MHz) (HIV) RZ""B‘:L”)Q( Loss(dB) | (dBi) | (dBm) | (w)
Low Channel 19957(1710.7MH2z)
1710.7 H 20.28 6.15 9.42 23.55 0.23
1710.7 \Y 20.21 6.15 9.42 23.48 0.22
Middle Channel 20175 (1732.5MHZz)
1732.5 H 20.16 6.19 9.44 23.41 0.22
1732.5 \ 20.07 6.19 9.44 23.32 0.21
High Channel 20393 (1754.3MHz)
1754.3 H 20.2 6.2 9.47 23.47 0.22
1754.3 \Y 20.14 6.2 9.47 23.41 0.22
LTE Band 4 (16-QAM, Band Width 1.4MHz,RB Size 1,RB Offset 0)
SG .
Ant. Pol. . Cable Gain EIRP | EIRP
Frequency(MHz) (HIV) RZ""B‘:]'SQ( Loss(dB) | (dBi) | (dBm) | (w)
Low Channel 19957(1710.7MHz)
1710.7 H 19.44 6.15 9.42 22.71 0.19
1710.7 \Y 19.46 6.15 9.42 22.73 0.19
Middle Channel 20175 (1732.5MHz)
1732.5 H 19.43 6.19 9.44 22.68 0.19
1732.5 \ 19.34 6.19 9.44 22.59 0.18
High Channel 20393 (1754.3MHz)
1754.3 H 18.94 6.2 9.47 22.21 0.17
1754.3 \ 18.9 6.2 9.47 22.17 0.16
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LTE Band 4 (QPSK, Band Width 3MHz,RB Size 1,RB Offset 0)
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ey | T | resina || S | S0 | S| S

Low Channel 19965(1711.5MH2z)

17115 H 20.31 6.15 9.42 23.58 | 0.23

17115 \Y, 20.24 6.15 9.42 23.51 | 0.22
Middle Channel 20175 (1732.5MH2z)

1732.5 H 20.13 6.19 9.44 23.38 | 0.22

1732.5 \Y 20.1 6.19 9.44 23.35 | 0.22
High Channel 20385 (1753.5MHz)

1753.5 H 20.01 6.2 9.47 23.28 | 0.21

1753.5 \Y 19.94 6.2 9.47 23.21 | 0.21

LTE Band 4 (16-QAM, Band Width 3MHz,RB Size 1,RB Offset 0)

Low Channel 19965(1711.5MH2z)

17115 H 19.27 6.15 9.42 22.54 | 0.18

17115 \Y 18.96 6.15 9.42 22.23 | 0.17
Middle Channel 20175 (1732.5MHz)

1732.5 H 19.17 6.19 9.44 22.42 0.17

1732.5 \Y 19.11 6.19 9.44 22.36 0.17
High Channel 20385 (1753.5MHz)

1753.5 H 19.25 6.2 9.47 2252 | 0.18

1753.5 \% 19.24 6.2 9.47 22.51 0.18
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LTE Band 4 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 0)
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ey | T | resina || S | S0 | S| S

Low Channel 19975(1712.5MH2z)

1712.5 H 20.17 6.15 9.42 23.44 | 0.22

1712.5 \Y, 20.04 6.15 9.42 23.31 | 0.21
Middle Channel 20175 (1732.5MH2z)

1732.5 H 20.18 6.19 9.44 23.43 | 0.22

1732.5 \Y 20.06 6.19 9.44 23.31 | 0.21
High Channel 20375 (1752.5MHz)

1752.5 H 20.02 6.2 9.47 23.29 | 0.21

1752.5 \Y 19.84 6.2 9.47 23.11 | 0.20

LTE Band 4 (16-QAM, Band Width 5MHz,RB Size 1,RB Offset 0)

Low Channel 19975(1712.5MH2z)

1712.5 H 19.54 6.15 9.42 22.81 | 0.19

1712.5 \Y 19.37 6.15 9.42 22.64 | 0.18
Middle Channel 20175 (1732.5MHz)

1732.5 H 19.43 6.19 9.44 22.68 | 0.19

1732.5 \% 19.19 6.19 9.44 22.44 0.18
High Channel 20375 (1752.5MHz)

1752.5 H 19.21 6.2 9.47 22.48 | 0.18

1752.5 \Y 19.1 6.2 9.47 22.37 0.17
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LTE Band 4 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 0)
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ey | T | resina || S | S0 | S| S
Low Channel 20000(1715.0MH2z)
1715.0 H 20.08 615 | 942 | 2335 | 0.22
1715.0 v 19.94 615 | 942 | 2321 | 0.21
Middle Channel 20175 (1732.5MH2z)
17325 H 20.13 619 | 944 | 2338 | 0.22
17325 v 20.07 619 | 944 | 2332 | 021
High Channel 20350 (1750.0MHz)
1750.0 H 20.04 6.2 9.47 | 2331 | 0.21
1750.0 Y 10.88 6.2 9.47 | 23.15 | 0.21
LTE Band 4 (16-QAM, Band Width 10MHz,RB Size 1,RB Offset 0)
Ant. Pol. SG Cable | Gain | EIRP | EIRP
Frequency(MHz) (HIV) RZaB%Q( Loss(dB) | (dBi) | (dBm) | (w)
Low Channel 20000(1715.0MH2z)
1715.0 H 19.41 615 | 942 | 2268 | 0.19
1715.0 v 19.34 615 | 942 | 2261 | 0.18
Middle Channel 20175 (1732.5MHz)
17325 H 19.46 619 | 944 | 2271 | 0.19
17325 v 19.29 619 | 944 | 2254 | 0.18
High Channel 20350 (1750.0MHz)
1750.0 H 19.2 6.2 9.47 | 22.47 | 018
1750.0 v 19.06 6.2 9.47 | 2233 | 0.17




Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL15820170630FCC026-1

LTE Band 4 (QPSK, Band Width 15MHz,RB Size 1,RB Offset 0)
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ey | T | resina || S | S0 | S| S

Low Channel 20025(1717.5MH2z)

1717.5 H 20.05 6.15 9.42 23.32 | 0.21

1717.5 \Y, 20.0 6.15 9.42 23.27 | 0.21
Middle Channel 20175 (1732.5MH2z)

1732.5 H 20.23 6.19 9.44 23.48 | 0.22

1732.5 \Y 20.16 6.19 9.44 23.41 | 0.22
High Channel 20325 (1747.5MHz)

1747.5 H 20.02 6.2 9.47 23.29 | 0.21

1747.5 \Y 19.84 6.2 9.47 23.11 | 0.20

LTE Band 4 (16-QAM, Band Width 15MHz,RB Size 1,RB Offset 0)

Low Channel 20025(1717.5MH2z)

1717.5 H 19.3 6.15 9.42 22.57 | 0.18

1717.5 \Y 19.32 6.15 9.42 22.59 | 0.18
Middle Channel 20175 (1732.5MHz)

1732.5 H 19.36 6.19 9.44 22.61 | 0.18

1732.5 \% 19.19 6.19 9.44 22.44 0.18
High Channel 20325 (1747.5MHz)

17475 H 18.34 6.2 9.47 21.61 0.18

17475 \Y 18.26 6.2 9.47 21.53 0.18
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LTE Band 4 (QPSK, Band Width 20MHz,RB Size 1,RB Offset 0)
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ey | T | resina || S | S0 | S| S
Low Channel 20050(1720.0MH2z)
1720.0 H 19.84 615 | 942 | 2311 | 0.20
1720.0 v 19.71 615 | 942 | 22.98 | 0.20
Middle Channel 20175 (1732.5MH2z)
17325 H 20.08 619 | 944 | 2333 | 0.22
17325 v 10.88 619 | 944 | 2313 | 021
High Channel 20300 (1745.0MHz)
1745.0 H 20.01 6.2 9.47 | 2328 | 0.21
1745.0 v 19.95 6.2 9.47 | 2322 | 0.21
LTE Band 4 (16-QAM, Band Width 20MHz,RB Size 1,RB Offset 0)
Ant. Pol. SG Cable | Gain | EIRP | EIRP
Frequency(MHz) (HIV) RZaB%Q( Loss(dB) | (dBi) | (dBm) | (w)
Low Channel 20050(1720.0MH2z)
1720.0 H 19.3 615 | 942 | 2257 | 0.18
1720.0 v 19.15 615 | 942 | 2242 | 017
Middle Channel 20175 (1732.5MHz)
17325 H 18.86 619 | 944 | 2211 | 0.16
17325 v 18.72 619 | 944 | 2197 | 0.16
High Channel 20300 (1745.0MHz)
1745.0 H 10.81 6.2 9.47 | 23.08 | 0.20
1745.0 v 10.84 6.2 9.47 | 2311 | 0.20
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LTE Band 13 (QPSK, Band Width 5MHz,RB Size 1 RB Offset 0)

Frequency(MHZz) Ar(1|t_| /\F;;) | R((aj:BéI?ng( Lg:lsb(lg B (C(;g'g) (Egrlr:) EOE\Q/I)D
m) )

Low Channel 23205(779.5MHZz)

779.5 H 30.55 3.33 -3.55 23.67 | 0.23

779.5 \Y, 30.46 3.33 -3.55 23.58 | 0.23
Middle Channel 23230 (782.0MH2z)

782.0 H 30.75 3.46 -3.48 23.81 | 0.24

782.0 Vv 30.71 3.46 -3.48 23.77 | 0.24
High Channel 23255 (784.5MHz)

784.5 H 30.66 3.49 -3.41 23.76 | 0.24

784.5 Vv 30.54 3.49 -3.41 23.64 | 0.23

LTE Band 13 (16-QAM, Band Width 5MHz,RB Size 1 RB Offset 24
Frequency(MHZz) Ar(1|t_| /\P/? ! R(ce;Bc(i:-ilng( Lg:sb(lc? B (Cd;g'g) (EBRE) I%\?/I)D
m) )

Low Channel 23205(779.5MHZz)

779.5 H 30.29 3.33 -3.55 23.41 | 0.22

779.5 \Y 30.25 3.33 -3.55 23.37 | 0.22
Middle Channel 23230 (782.0MHz)

782.0 H 30.29 3.46 -3.48 23.35 | 0.22

782.0 Vv 30.22 3.46 -3.48 23.28 | 0.21
High Channel 23255 (784.5MHz)

784.5 H 30.26 3.49 -3.41 23.36 | 0.22

784.5 Vv 30.28 3.49 -3.41 23.38 | 0.22
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LTE Band 13 (QPSK, Band Width 10MHz,RB Size 1 RB Offset 0)
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SG Cable .
Ant. Pol. : Gain ERP ERP
Frequency(MHZz) (HIV) Reading( | Loss(dB (dBd) | (dBm) W)
dBm) )
Middle Channel 23230(782.0MHZz)
782.0 H 30.85 3.46 -3.48 2391 | 0.25
782.0 \Y 30.82 3.46 -3.48 23.88 | 0.24
LTE Band 13 (16-QAM, Band Width 10MHz,RB Size 1 RB Offset 0
SG Cable .
Ant. Pol. : Gain ERP ERP
Frequency(MHZz) (HIV) Reading( | Loss(dB (dBd) | (dBm) W)
dBm) )
Middle Channel 23230(782.0MHz)
782.0 H 29.85 3.46 -3.48 22,91 | 0.20
782.0 Vv 29.87 3.46 -3.48 22.93 | 0.20
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4. Occupied Bandwidth

4.1. Test Equipment

Occupied Bandwidth
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Instrument Manufacturer Model Serial No Due Date
Radio Communication Tester R&S CMW500 147483 11/09/2017
Spectrum Analyzer Agilent N9038A MY51210142 11/04/2017
DC Power Supply Agilent 6612C MY43002989 02/28/2018
The measure equipment had been calibrated once a year.
4.2. Test Setup
| CMW500

[ |[ Nrectional coupler

4.3. Limit

N/A

H;‘J ectrum
Analvzer
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4.4. Test Procedure

1. The testing follows FCC KDB 971168 v02v02 Section 4.2;
2. Using Occupied Bandwidth measurement function of spectrum analyzer. In the Occupied
Bandwidth measurement a resolution bandwidth of at least one percent of the emission bandwidth of
the fundamental emission of the transmitter may be employed.

4.5. Uncertainty

The measurement uncertainty is defined as+10 Hz

4.6. Test Result

LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 6,RB Offset 0)
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Channel No. | Frequency (MHz) -26dB OccEJ'\ail_e':S)Bandwidth 99% Occu(R/il?_'dz)Bandwidth
19957 1710.7 1.396 1.1019
20175 1732.5 1.372 1.0993
20393 1754.3 1.332 1.1073

10 dBidiv

Ref 40.00 dBm

Occupied Bandwidth
1.1019 MHz

-1.670 kHz OBW Power

Transmit Freq Error
x dB Bandwidth

#/BW 100 kKHz

Total Power

1.396 MHz x dB

99.00 %
-26.00 dB
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10 dBidiv Ref 40.00 dBm
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#VBW 100 kHz

Occupied Bandwidth Total Power
1.0993 MHz

Transmit Freq Error -194 Hz OBW Power
x dB Bandwidth 1.372 MHz x dB

10 dBidiv Ref 40.00 dBm

Span 2.8 VMIH
Sweep 3.867 m

27.2 dBm

99.00 %
-26.00 dB

#VBW 100 kHz

Occupied Bandwidth Total Power

1.1073 MHz

Transmit Freq Error -1.458 kHz OBW Power
x dB Bandwidth 1.332 MHz x dB

Span 2.8 MH3Z
Sweep 3.867 mg

27.4 dBm

99.00 %
-26.00 dB
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LTE Band 4 (16-QAM, Band Width 1.4MHz,RB Size 6,RB Offset 0)
-26dB Occupied Bandwidth 99% Occupied Bandwidth
Channel No. | Frequency (MHz) (MH2) (MH2)
19957 1710.7 1.369 1.1054
20175 1732.5 1.349 1.0967
20393 1754.3 1.338 1.0998

10 dBidiv Ref 40.00 dBm

Span 2.8 MH4
#VEW 100 kHz Sweep 3.867 my

Occupied Bandwidth Total Power 26.3 dBm

1.1054 MHz

Transmit Freq Error -2.031 kHz OBW Power 99.00 %
x dB Bandwidth 1.369 MHz x dB -26.00 dB
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10 dBidiv Ref 40.00 dBm

WW

Span 2.8 MH4
#VBW 100 kHz Sweep 3.867 m3

Occupied Bandwidth Total Power 26.1 dBm

1.0967 MHz

Transmit Freq Error 669 Hz OBW Power 99.00 %
x dB Bandwidth 1.349 MHz x dB -26.00 dB

10 dBidiv Ref 40.00 dBm

Span 2.8 MH4
#/BW 100 kHz Sweep 3.867 ms

Occupied Bandwidth Total Power

1.0998 MHz

Transmit Freq Error -615 Hz OBW Power 99.00 %
x dB Bandwidth 1.338 MHz x dB -26.00 dB
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LTE Band 4 (QPSK, Band Width 3MHz,RB Size 15,RB Offset 0)
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Channel No. | Frequency (MHz) -26dB OCCEJAFA)ES)BandWidth 99% Occu(R/il?_'dz)Bandwidth
19965 17115 3.117 2.7434
20175 1732.5 3.135 2.7524
20385 1753.5 3.125 2.7439

Center 1.712 GHz
#Res BW 100 kHz #YBW 300 kHz

Occupied Bandwidth Total Power
2.7434 MHz

Transmit Freq Error -1.107 kHz OBW Power

x dB Bandwidth 3.117 MHz x dB

99.00 %
-26.00 dB
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Ref 40.00 dBm
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#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

2.7524 MHz

Transmit Freq Error 336 Hz OBW Power
x dB Bandwidth 3.135 MHz x dB

10 dBidiv Ref 40.00 dBm

Span 6 MH2
Sweep 1 mg

28.1 dBm

99.00 %
-26.00 dB

Center 1.754 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

2.7439 MHz

Transmit Freq Error -3.610 kHz OBW Power
x dB Bandwidth 3.125 MHz x dB

28.1 dBm

99.00 %
-26.00 dB
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LTE Band 4 (16-QAM, Band Width 3MHz,RB Size 15,RB Offset 0)
-26dB Occupied Bandwidth 99% Occupied Bandwidth
Channel No. | Frequency (MHz) (MH2) (MH2)
19965 1711.5 3.112 2.7410
20175 1732.5 3.134 2.7492
20385 1753.5 3.128 2.7433

Center 1.712 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

2.7410 MHz
Transmit Freq Error -4159 Hz OBW Power 99.00 %
x dB Bandwidth 3.112 MHz x dB -26.00 dB
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10 dBidiv Ref 40.00 dBm
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#VBW 300 kHz

Occupied Bandwidth Total Power

2.7492 MHz

Transmit Freq Error -154 Hz OBW Power
x dB Bandwidth 3.134 MHz x dB

10 dBidiv Ref 40.00 dBm

Span 6 MH3Z
Sweep 1 mg

99.00 %
-26.00 dB

Center 1.754 GHz
#Res BW 100 kHz #/BW 300 kHz

Occupied Bandwidth Total Power
2.7433 MHz

Transmit Freq Error -3.296 kHz OBW Power
x dB Bandwidth 3.128 MHz x dB

28.0 dBm

99.00 %
-26.00 dB
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LTE Band 4 (QPSK, Band Width 5MHz,RB Size 25,RB Offset 0)
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Channel No. | Frequency (MHz) -26dB OCCEJAFA)ES)BandWidth 99% Occu(R/il?_'dz)Bandwidth
19975 1712.5 5.094 45144
20175 1732.5 5.175 45153
20375 1752.5 5.064 4.5014

10 dBidiv

Ref 40.00 dBm

Center 1.713 GHz
#Res BW 100 kHz

Occupied Bandwidth
4.5144 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 300 kHz

Total Power

2.966 kHz OBW Power
5.094 MH=z x dB

99.00 %
-26.00 dB
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10 dBidiv Ref 40.00 dBm

Span 10 MHz
#/BW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power 27.5 dBm

4.5153 MHz

Transmit Freq Error 14.533 kHz OBW Power 99.00 %
x dB Bandwidth 5.175 MHz x dB -26.00 dB

10 dBidiv Ref 40.00 dBm

Span 10 MH3
#'BW 300 kHz Sweep 1.267 mgy

Occupied Bandwidth Total Power

4.5014 MHz

Transmit Freq Error -1.217 kHz OBW Power 99.00 %
x dB Bandwidth 5.064 MHz x dB -26.00 dB
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LTE Band 4 (16-QAM, Band Width 5MHz,RB Size 25,RB Offset 0)
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Channel No.

Frequency (MHz)

-26dB Occupied Bandwidth

99% Occupied Bandwidth

(MHz) (MH2z)
19975 1712.5 5.085 45071
20175 1732.5 5.176 45101
20375 1752.5 5.043 4.4969

=l -
abd

A1 -
NN -
2300 “
. -
o -

I
TR

Occupied Bandwidth
4.5071 MHz

Transmit Freq Error
x dB Bandwidth

1.347 kHz
5.085 MHz

#/BW 300 kHz

Total Power

OBW Power
x dB

99.00 %
-26.00 dB
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Ref 40.00 dBm

. Span 10 MH3
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power 27.9 dBm

4.5101 MHz

Transmit Freq Error 7.761 kHz OBW Power 99.00 %
x dB Bandwidth 5.176 MHz x dB -26.00 dB

10 dBidiv Ref 40.00 dBm

Center 1.753 GHz Span 10 MH
#Res BW 100 kHz #/BW 300 kHz Sweep 1.267 m

Occupied Bandwidth Total Power 27.2 dBm
4.4969 MHz

Transmit Freq Error 6.573 kHz OBW Power 99.00 %
x dB Bandwidth 5.043 MHz x dB -26.00 dB
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LTE Band 4 (QPSK, Band Width 10MHz,RB Size 50,RB Offset 0)
-26dB Occupied Bandwidth 99% Occupied Bandwidth
Channel No. | Frequency (MHz) (MH2) (MH2)
20000 1715.0 10.54 9.0761
20175 1732.5 10.65 9.0566
20350 1750.0 10.46 9.0644

ffRes BW. 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power

9.0761 MHz
Transmit Freq Error -4.125 kHz OBW Power 99.00 %
x dB Bandwidth 10.54 MHz x dB -26.00 dB
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Ref 40.00 dBm

. Span 20 MH3
#Res BW 300 kHz #VBW 1 MHz Sweep 1 m9

Occupied Bandwidth Total Power 26.4 dBm

9.0566 MHz

Transmit Freq Error 17.344 kHz OBW Power 99.00 %
x dB Bandwidth 10.65 MHz x dB -26.00 dB

10 dBidiv Ref 40.00 dBm
Log
30.a

200

10.0

0.0o

-10.0

=200

-30.0

-40.0
-50.0

Center 1.75 GHz
#Res BW 300 kHz #VBW 1 MHz

Occupied Bandwidth Total Power 26.5 dBm

9.0644 MHz

Transmit Freq Error -6.584 kHz OBW Power 99.00 %
x dB Bandwidth 10.46 MHz x dB -26.00 dB
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LTE Band 4 (QPSK, Band Width 15MHz,RB Size 75,RB Offset 0)
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Channel No. | Frequency (MHz) -26dB OCCEJAFA)ES)BandWidth 99% Occu(R/il?_'dz)Bandwidth
20025 1717.5 15.79 13.513
20175 1732.5 16.04 13.560
20325 1747.5 15.49 13.428

Center 1.718 GHz
#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power
13.513 MHz

Transmit Freq Error -27.977 kHz OBW Power

x dB Bandwidth 15.79 MHz x dB

29.6 dBm

99.00 %
-26.00 dB
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10 dBidiv Ref 30.00 dBm

#VBW 1 MHz

Occupied Bandwidth Total Power 28.5 dBm

13.560 MHz

Transmit Freq Error 39.252 kHz OBW Power 99.00 %
x dB Bandwidth 16.04 MHz x dB -26.00 dB

Ref 30.00 dBm

Span 30 MH3

#VBW 1 MHz

Occupied Bandwidth Total Power

13.428 MHz

Transmit Freq Error 25.810 kHz OBW Power 99.00 %
x dB Bandwidth 15.49 MHz x dB -26.00 dB
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LTE Band 4 (QPSK, Band Width 20MHz,RB Size 100,RB Offset O
-26dB Occupied Bandwidth 99% Occupied Bandwidth
Channel No. | Frequency (MHz) (MH2) (MH2)
20050 1720.0 20.40 17.982
20175 1732.5 20.21 17.933
20300 1745.0 19.43 17.822

-10.0

Span 40 MH3
#BW 1 MHz Sweep 1 mg

Occupied Bandwidth Total Power

17.982 MHz

Transmit Freq Error -21.292 kHz OBW Power 99.00 %
x dB Bandwidth 20.40 MHz x dB -26.00 dB
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10 dBidiv Ref 30.00 dBm
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Log

200
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-40.0

£0.0

-50.0

Center 1.733 GHz Span 40 MH

Res BW 300 kHz #BW 1 MHz Sweep 1m
Occupied Bandwidth Total Power 28.4 dBm
17.933 MHz

Transmit Freq Error 48.172 kHz OBW Power 99.00 %
x dB Bandwidth 20.21 MHz x dB -26.00 dB

10 dBidiv Ref 30.00 dBm

Log

200

100 oyt ¥ b R R v a et YL,

0.0a

-10.0 } \

200 “Jﬂnf"( \"'-

ST Bty rhl.!“uwl

-40.0

500

B0.0

Center 1.745 GHz Span 40 MH

Res BW 300 kHz #/BW 1 MHz Sweep 1m
Occupied Bandwidth Total Power 28.9 dBm
17.822 MHz

Transmit Freq Error 47.050 kHz OBW Power 99.00 %
x dB Bandwidth 19.43 MHz x dB -26.00 dB
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LTE Band 13 (QPSK, Band Width 5MHz,RB Size 25,RB Offset 0)
-26dB Occupied Bandwidth 99% Occupied Bandwidth
Channel No. | Frequency (MHz) (MH2) (MHz)
23205 779.5 4.725 4.4564
23230 782.0 4.849 4.4675
23255 784.5 4.769 4.4921

Ref 30.00 dBm

Center 779.5 MHz Span 10 MHz
H#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power 22.8 dBm

4.4564 MHz

Transmit Freq Error 8.421 kHz OBW Power 99.00 %
x dB Bandwidth 4.725 MHz x dB -26.00 dB
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Ref 30.00 dBm

Il/\.-"b,_m b {“'Mﬁwﬁﬂwﬂf\%ﬂﬂdk'ﬁ'ﬂv_fﬁthﬂ

Span 10 MHz
#HRes BW 100 kHz #FBW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power 22.3 dBm
4.4675 MHz

Transmit Freq Error -8.269 kHz OBW Power 99.00 %
x dB Bandwidth 4.849 MHz x dB -26.00 dB

Ref 30.00 dEBm

._n...l"’"’“"'"li—'lw“'-‘-""w'-"'n" "h'\lﬁ""’m-“"'_\-v I"‘-’"—u"-\__ P

. Span 10 MHz
#Res BW 100 kHz #F#BW 300 kHz Sweep 1.267 ms

Occuplied Bandwidth Total Power 22.4 dBm

4.4921 MHz

Transmit Freq Error 7.666 kHz OBW Power 99.00 %
x dB Bandwidth 4.769 MHz x dB -26.00 dB
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LTE Band 13 (16-QAM, Band Width 5MHz,RB Size 25,RB Offset 0)

Page 45 of 134

Channel No. | Frequency (MHz) -26dB Occmﬁ;ﬂ)Bandwidth 99% Occu(;li/il?_'dz)Bandwidth
23205 779.5 4776 4.4601
23230 782.0 4.850 4.5043
23255 784.5 4.775 4.4809

Ref 30.00 dBm

Occupied Bandwidth

#VBW 300 kHz

Total Power

4.4601 MHz

Transmit Freq Error
x dB Bandwidth

2.101 kHz
4.776 MHz

OBW Power
x dB

Span 10 MHz
Sweep 1.267 ms

99.00 %
-26.00 dB
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Ref 30.00 dBm

f"‘"" i ﬁ.‘fwﬂfha-g_h\ﬂpn'wfﬁn_ﬁ_ﬁﬂﬁ“m.’ e,
f

llrl.

Span 10 MHz
#Res BW 100 kHz #FBW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power 21.5 dBm
4.5043 MHz

Transmit Freq Error -1.948 kHz OBW Power 99.00 %
x dB Bandwidth 4.850 MHz x dB -26.00 dB

Ref 30.00 dBm

.ﬂw'\\f"‘«-.—f"_‘“".r‘-w-.--w"-ﬂffh A P et e e Py !

/

d

[

mo

Span 10 MHz
#Res BW 100 kHz #YBW 300 kHz Sweep 1.267 ms

Occupied Bandwidth Total Power

4.4809 MHz

Transmit Freq Error 18.703 kHz OBW Power 99.00 %
x dB Bandwidth 4.775 MHz x dB -26.00 dB
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LTE Band 13 (QPSK, Band Width 10MHz, RB Size 50,RB Offset 0)

Page 47 of 134

-26dB Occupied Bandwidth

Channel No. | Frequency (MHz) (MHz)

99% Occupied Bandwidth
(MH2)

23230 782.0 9.682

9.0082

Ref 30.00 dEBm

AT

#Res BW 300 kHz #/BW 1 MHz

Occupied Bandwidth Total Power

9.0082 MHz

Transmit Freq Error 13.503 kHz OBW Power
x dB Bandwidth 9.682 MHz x dB

arrat = T, J'r'-u-.wvll_u"lu._u'r.. e g e i, "-‘"r'd-,-.I

Span 20 MHz
Sweep 1ms

22.6 dBm

99.00 %
-26.00 dB
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5.Spurious Emission At Antenna Terminals (+/- 1MHz)

5.1. Test Equipment

Instrument Manufacturer Model Serial No Due. Date

Radio Communication Tester R&S CMW500 147483 11/07/2017
SpectrumAnalyzer Agilent N9038A MY51210142 11/04/2017

DC Power Supply Agilent 6612C MY43002989 02/28/2018

The measure equipment had been calibrated once a year.

5.2. Test Setup

| CMW300

L]

EUT ,
5‘!;‘! cctrum

Analvzer

5.3. Limit

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.
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5.4. Test Procedure

In the 1MHz bands immediately outside and adjacent to the frequency block a resolution bandwidth
of at least one percent of the emission bandwidth of the fundamental emission of the transmitter may
be employed to measure the out of band Emissions.

Procedure:

1. The testing follows FCC KDB 971168 v02v02 Section 6.0;

2. The EUT was connected to spectrum analyzer and the CMW500;

3. The band edges of low and high channels for the highest RF powers were measured.Set RBW =
1%0BW in the 1MHz band immediately outside and adjacent to the band edge.

4. Set spectrum analyzer with RMS detector.

5.5. Uncertainty

The measurement uncertainty is defined as 1.2 dB.
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5.6. Test Result

LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 1,RB Offset 0,Channel 19957 ,Frequeny

1710.7MH2z)
Mkr1 1.710 000 GH3

10 gBIdw Ref 30.00 dBm -24.424 dB

1 N N I A
WP
-----Ill----
==I.‘l---
--- N

----------

Center 1.710000 GHz Span 3.000 MHz
#Res BW 20 kHz #VBW 62 kHz Sweep 7.200ms (1001 pts

LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 6,RB Offset 0,Channel 19957 ,Frequeny
1710.7MH2z)

Mkr1 1.710 000 GH
10 dBidiv Ref 30.00 dBm -29.126 dB

- ----------

-----L‘
.

Center 1.710000 GHz Span 3.000 MH
#Res BW 20 kHz #VBW 62 kHz Sweep 7.200 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 1,RB Offset 5,Channel 20393,Frequeny
1754.3MHz)

Mkr1 1.755 000 GHz
1L%SIBIdiv Ref 30.00 dBm -23.921 dB

Center 1.755000 GHz Span 3.000 MHZ
#Res BW 20 kHz #VBW 62 kHz Sweep 7.200ms (1001 pts

LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 6,RB Offset 0,Channel 20393,Frequeny
1754.3MHz)

Mkr1 1.755 000 GH3Z
1Lo gBFdiv Ref 30.00 dBm -30.570 dB

[N N R A R ] el

Center 1.755000 GHz

#Res BW 20 kHz #VBW 62 kHz Sweep 7.200 ms (1001 pts
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LTE Band 4 (16-QAM, Band Width 1.4MHz,RB Size 1,RB Offset 0,Channel 19957,Frequeny
1710.7MHz)

Mkr1 1.710 000 GHz
1L% gBIdiv Ref 30.00 dBm -24.400 dB

-- I!!II-
----nd--ﬁ.""‘
----------

Center 1.710000 GHz Span 3.000 MHZ
#Res BW 20 kHz #VBW 62 kHz Sweep 7.200 ms (1001 pts

LTE Band 4 (16-QAM, Band Width 1.4MHz,RB Size 6,RB Offset 0,Channel 19957 ,Frequeny
1710.7MHz)

Mkr1 1.710 000 GHz
10 gBIdw Ref 30.00 dBm -29.823 dB

Center 1.710000 GHz Span 3.000 MHZ
#Res BW 20 kHz #VBW 62 kHz Sweep 7.200 ms (1001 pts
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LTE Band 4 (16-QAM, Band Width 1.4MHz,RB Size 1,RB Offset 5,Channel 20393,Frequeny

1754.3MH2z)
Mkr1 1.755 000 GH

10 gBidw Ref 30.00 dBm -24.411 dB

Center 1.755000 GHz
#Res BW 20 kHz #VBW 62 kHz

LTE Band 4 (16-QAM, Band Width 1.4MHz,RB Size 6,RB Offset 0,Channel 20393,Frequeny
1754.3MHz)

Mkr1 1.755 000 GHz
10 gBIdlv Ref 30.00 dBm -31.215 dB

0.00 -|‘ -q!------

Center 1.755000 GHz Span 3.000 MHZ
#Res BW 20 kHz #VBW 62 kHz Sweep 7.200 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 3MHz,RB Size 1,RB Offset 0,Channel 19965,Frequeny
1711.5MHz)
Mkr1 1.710 000 GHz
10 dBidiv  Ref 30.00 dBm -23.516 dBm

- -------

ST el
--"'.-----
M N I
T

Center 1.710000 GHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 6.400 ms (1001 pts)

.
N
N
A
=--=ﬁ-m-
-
i

LTE Band 4 (QPSK, Band Width 3MHz,RB Size 15,RB Offset 0,Channel 19965,Frequeny
1711.5MHz)

Mkr1 1.710 000 GHZ
1L%gBidiv Ref 30.00 dBm -32.033 dB

Center 1.710000 GHz Span 6.000 MHZ
#Res BW 30 kHz #VBW 91 kHz Sweep 6.400 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 3MHz,RB Size 1,RB Offset 14,Channel 20385,Frequeny
1753.5MHz)

Mkr1 1.755 000 GH

1LO gBFdIV Ref 30.00 dBm

Center 1.755000 GHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 6.400 ms (1001 pts

LTE Band 4 (QPSK, Band Width 3MHz,RB Size 15,RB Offset 0,Channel 20385,Frequeny
1753.5MHz)

Mkr1 1.755 000 GH

10 gBIdiv Ref 30.00 dBm -33.183 dB

Center 1.755000 GHz Span 6.000 MIH
#Res BW 30 kHz #VBW 91 kHz Sweep 6.400 ms (1001 pts|
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LTE Band 4 (16-QAM, Band Width 3MHz,RB Size 1,RB Offset 0,Channel 19965,Frequeny

1711.5MHz)
Mkr1 1.710 000 GH

10 dBidiv Ref 30.00 dBm -24.553 dB

o | g
WL e
A A

Center 1.710000 GHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 6.400 ms (1001 pts

LTE Band 4 (16-QAM, Band Width 3MHz,RB Size 15,RB Offset 0,Channel 19965,Frequeny
1711.5MHz)

Mkr1 1.710 000 GH
10gBId|v Ref 30.00 dBm -31.418 dB

) N s i)

Center 1.710000 GHz Span 6.000 MHZ
#Res BW 30 kHz #VBW 91 kHz Sweep 6$.400 ms (1001 pts
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LTE Band 4 (16-QAM, Band Width 3MHz,RB Size 1,RB Offset 14,Channel 20385,Frequeny
1753.5MHz)

Mkr1 1.755 000 GH

1LO gBFdw Ref 30.00 dBm

Center 1.755000 GHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 6.400 ms (1001 pts

LTE Band 4 (16-QAM, Band Width 3MHz,RB Size 15,RB Offset 0,Channel 20385,Frequeny
1753.5MHz)

Mkr1 1.755 000 GHz
1L% dBidiv  Ref 30.00 dBm -33.933 dB

Center 1.755000 GHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz Sweep 6.400 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 19975,Frequeny
1712.5MHz)

10é:IB."d|\|r Ref 30.00 dBm

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts)

LTE Band 4 (QPSK, Band Width 5MHz,RB Size 25,RB Offset 0,Channel 19975,Frequeny
1712.5MHz)

Mkr1 1.710 00 GHZ
10 gsrdw Ref 30.00 dBm -33.949 dB

Center 1.710000 GHz Span 10.00 MHZ
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 24,Channel 20375,Frequeny
1752.5MHz)

Mkr1 1.755 00 GH

10 dBidiv. ~ Ref 30.00 dBm
Log

] S O Y IO N1 T

Center 1.755000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts

LTE Band 4 (QPSK, Band Width 5MHz,RB Size 25,RB Offset 0,Channel 20375,Frequeny
1752.5MHz)

Mkr1 1.755 00 GH

10 gsmw Ref 30.00 dBm -34.678 dB

Center 1.755000 GHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts
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LTE Band 4 (16-QAM, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 19975,Frequeny
1712.5MHz)

Mkr1 1.710 00 GHz

10 gsmw Ref 30.00 dBm -27.140 dB

I N T A I
-----III----
T

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts

LTE Band 4 (16-QAM, Band Width 5MHz,RB Size 25,RB Offset 0,Channel 19975,Frequeny
1712.5MHz)

Mkr1 1.710 00 GH3
1Lo gsmw Ref 30.00 dBm -34.629 dB

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts
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LTE Band 4 (16-QAM, Band Width 5MHz,RB Size 1,RB Offset 24,Channel 20375,Frequeny
1752.5MHz)

Mkr1 1.755 00 GH
10 dBidiv Ref 30.00 dBm -29.240 dB

og
R

,,-!I|-._----
----------
|

Center 1.755000 GHz Span 10.00 MH
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts

LTE Band 4 (16-QAM, Band Width 5MHz,RB Size 25,RB Offset 0,Channel 20375,Frequeny
1752.5MHz)

Mkr1 1.755 00 GH
1LO gBrdw Ref 30.00 dBm

Center 1.755000 GHz Span 10.00 MHZ
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 20000,Frequeny
1715.0MHz)

Mkr1 1.710 00 GH
10 dBfdiv Ref 30.00 dBm -32.485 dB

o9

N N I A O
e
A Y B

Center 1.71000 GHz
#Res BW 100 kHz #VBW 300 kHz

LTE Band 4 (QPSK, Band Width 10MHz,RB Size 50,RB Offset 0,Channel 20000,Frequeny
1715.0MHz)

10 dBidiv.  Ref 30.00 dBm
Log

Center 1.71000 GHz Span 20.00 MHZ
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 49,Channel 20350,Frequeny
1750.0MHz)

Mkr1 1.755 00 GHZ
10 gBIdiv Ref 30.00 dBm -34.860 dB

Center 1.75500 GHz Span 20.00 MHZ
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts

LTE Band 4 (QPSK, Band Width 10MHz,RB Size 50,RB Offset 0,Channel 20350,Frequeny
1750.0MHz)

Mkr1 1.755 00 GHZ
1Lo gBIdw Ref 30.00 dBm -38.401 dB

Center 1.75500 GHz Span 20.00 MHZ
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts
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LTE Band 4 (16-QAM, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 20000,Frequeny
1715.0MHz)

Mkr1 1.710 00 GHZ
10 gBIdlv Ref 30.00 dBm -35.796 dB

Center 1.71000 GHz Span 20.00 MHZ
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts

LTE Band 4 (16-QAM, Band Width 10MHz,RB Size 1,RB Offset 49,Channel 20350,Frequeny
1750.0MHz)

Mkr1 1.755 00 GHZ
1LO gBrdw Ref 30.00 dBm

| III-lII W -
----------

Center 1.75500 GHz Span 20.00 MHZ
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 15MHz,RB Size 1,RB Offset 0,Channel 20025,Frequeny

1717.5MHz)
Mkr1 1.710 00 GHz

10 dBidiv Ref 30.00 dBm -37.160 dB

I O Y
R O O O
I Y Y O
R 1

N Y AN T
e s s S i

s

Center 1.71000 GHz Span 30.00 MHz
#Res BW 150 kHz #VBW 470 kHz Sweep 1.333 ms (1001 pts

LTE Band 4 (QPSK, Band Width 15MHz,RB Size 75,RB Offset 0,Channel 20025,Frequeny
1717.5MHz)

Mkr1 1.710 00 GH3
1Lo dBidiv  Ref 30.00 dBm -33.244 dB

og
M0 ----------
n.oon -----‘!---

Center 1.71000 GHz Span 30.00 MHz
#Res BW 150 kHz #VBW 470 kHz Sweep 1.333 ms (1001 pts
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LTE Band 4 (QPSK, Band Width 15MHz,RB Size 1,RB Offset 74,Channel 20325,Frequeny
1747.5MHz)

Mkr1 1.755 00 GHz
10 dBidiv  Ref 30.00 dBm -39.415 dBm

N N D
1 I A
| ----III-----

Log

R I
10 A O
et i ey e
N A
N O

Center 1.75500 GHz Span 30.00 MHz
#Res BW 150 kHz #VBW 470 kHz Sweep 1.333 ms (1001 pts)

LTE Band 4 (QPSK, Band Width 15MHz,RB Size 75,RB Offset 0,Channel 20325,Frequeny
1747.5MHz)

Mkr1 1.755 00 GH3

10 gsmw Ref 30.00 dBm -37.006 dB

Center 1.75500 GHz
#Res BW 150 kHz #VBW 470 kHz
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LTE Band 4 (16-QAM, Band Width 15MHz,RB Size 1,RB Offset 0,Channel 20025,Frequeny

1717.5MHz)

Mkr1 1.710 00 GHz

10 gBIdiv Ref 30.00 dBm -38.231 dB

200 ----------
B -----EI.----
e ®"rrrr ;@ ] B

oA

Center 1.71000 GHz
#Res BW 150 kHz #VBW 470 kHz

LTE Band 4 (16-QAM, Band Width 15MHz,RB Size 1,RB Offset 74,Channel 20325,Frequeny

1747.5MHz)

1LO dBidiv.  Ref 30.00 dBm

og

Center 1.75500 GHz
#Res BW 150 kHz #VBW 470 kHz Sweep 1.333ms (1 001 pts
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LTE Band 4 (QPSK, Band Width 20MHz,RB Size 1,RB Offset 0,Channel 20050,Frequeny
1720.0MHz)

Mkr1 1.710 00 GH
10 gBFdiv Ref 30.00 dBm -37.617 dB

AN -----'l-----
B -----II.----
e r - rr - r ] B

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts

LTE Band 4 (QPSK, Band Width 20MHz,RB Size 100,RB Offset 0,Channel 20050,Frequeny
1720.0MHz)

Mkr1 1.710 00 GHz
1L%gs.fdiv Ref 30.00 dBm

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts)
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LTE Band 4 (QPSK, Band Width 20MHz,RB Size 1,RB Offset 99,Channel 20300,Frequeny
1745.0MHz)

Mkr1 1.755 00 GH3
1Lo deidiv  Ref 30.00 dBm -38.597 dB

Center 1.75500 GHz Span 40.00 MHz=
#Res BW 200 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts

LTE Band 4 (QPSK, Band Width 20MHz,RB Size 100,RB Offset 0,Channel 20300,Frequeny
1745.0MHz)

Mkr1 1.755 00 GHz
10 dBIdlv Ref 30.00 dBm -36.781 dBm

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts)
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LTE Band 4 (16-QAM, Band Width 20MHz,RB Size 1,RB Offset 0,Channel 20050,Frequeny
1720.0MHz)

Mkr1 1.710 00 GH
1ngBidiv Ref 30.00 dBm -39.805 dB

1 N O I A
I .
JE N A N

Center 1.71000 GHz
#Res BW 200 kHz #VBW 620 kHz

LTE Band 4 (16-QAM, Band Width 20MHz,RB Size 1,RB Offset 99,Channel 20300,Frequeny
1745.0MHz)

Mkr1 1.755 00 GHZ
10 dBidiv Ref 30.00 dBm -38.198 dB

i ----------
B =====HI=----
) =———-ii____ B

[y i

Center 1.75500 GHz Span 40.00 MHZ
#Res BW 200 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts
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LTE Band 13 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 23205,Frequeny
779.5MHz)

Mkr1 777.00 MHz
Ref 9.00 dBm =22.546 dBm

TR e T T T 1'|.w-'t'rj

Center 777.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms {1001 pts)

LTE Band 13 (QPSK, Band Width 5MHz,RB Size 25,RB Offset 0,Channel 23205,Frequeny

779.5MHz)

Mkr1 777.00 MHz
Ref 9.00 dBm =31.382 dBm

R S T U | B

Center 777.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz 3.733 ms (1001 pts)
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LTE Band 13 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 24,Channel 23255,Frequeny
784.5MHz)

Mkr1 787.00 MHz
Ref 9.00 dBm -20.119 dBm

Center 727.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts)

LTE Band 13 (QPSK, Band Width 5MHz,RB Size 25,RB Offset 0,Channel 23255,Frequeny

Mkri1 787.00 MHz
-28.419 dBm

Center 7387.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts)
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LTE Band 13 (16-QAM, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 23205,Frequeny
779.5MHz)

Mkr1 777.00 MHz

Ref 9.00 dBm -23.035 dBm

A Y
. n . M . iy
g TN IR OR PSR P Ju/

Center 777.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts)

LTE Band 13 (16-QAM, Band Width 5MHz,RB Size 25,RB Offset 0,Channel 23205,Frequeny
779.5MHz)

Ref 9.00 dBm

Center 777.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts)
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LTE Band 13 (16-QAM, Band Width 5MHz,RB Size 1,RB Offset 24,Channel 23255,Frequeny
784.5MHz)

Ref 9.00 dBm

. "'l"""-.

M Al 2 n
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Center 727.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts)

LTE Band 13 (16-QAM, Band Width 5MHz,RB Size 25,RB Offset 0,Channel 23255,Frequeny
784.5MHz)

Center 787.000 MHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz Sweep 3.733 ms (1001 pts)
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LTE Band 13 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 23230,Frequeny
782.0MHz)

Ref 9,00 dBm

el e e e et

Center 777.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts)

LTE Band 13 (QPSK, Band Width 10MHz,RB Size 50,RB Offset 0,Channel 23230,Frequeny
782.0MHz)

Ref 9.00 dBm

. i
r "‘.4-\.!1._. 1 FATS - | L h.l"r-]

"l .'rL""'l"r'J"'. A arni™

Center 777.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts)
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LTE Band 13 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 49,Channel 23230,Frequeny
782.0MHz)

Mkr1 787.00 MHz
Ref 9.00 dBm =26.049 dBm

A -
"l ,r L
s T - |'-u|'|-.'|,' - 1[.‘.'

J I"p
e oty

Center 727.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts)

LTE Band 13 (QPSK, Band Width 10MHz,RB Size 50,RB Offset 0,Channel 23230,Frequeny
782.0MHz)

Mkrl1 787.00 MHz
Ref 9.00 dBm -30.878 dBm
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Center 787.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts)
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LTE Band 13 (16-QAM, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 23230,Frequeny
782.0MHz)

Ref 9,00 dBm
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Center 777.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts)

LTE Band 13 (16-QAM, Band Width 10MHz,RB Size 1,RB Offset 49,Channel 23230,Frequeny
782.0MHz)

Mkr1 ?@T.EID MHz
Ref 9.00 dBm -25.907 dBm

b, P s |
AN
NI B

=LA W

Center 727.00 MHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms (1001 pts)
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6.Spurious Emission

6.1. Test Equipment

-1

Page 78 of 134

Instrument Manufacturer Model Serial No. Due Date
Spectrum Analyzer Agilent N9038A MY51210142 11/04/2017
Radio Communication Tester R&S CMW500 147483 11/07/2017
Signal Generator Agilent N5183A MY50140938 01/02/2018
Preamplifier CEM EM30180 3008A0245 02/25/2018
Loop Antenna Schwarzbeck | FMZB1519 1519-020 03/23/2018
Bilog Antenna Schwarzbeck | VULB9160 9160-3316 09/18/2017
VHF-UHF-Biconical Antenna Schwarzbeck | VUBA9117 9117-263 09/18/2017
Broad-Band Horn Antenna Schwarzbeck | BBHA9120D 9120D-942 09/18/2017
Broad-Band Horn Antenna Schwarzbeck | BBHA9120D 9120D-943 09/18/2017

The measure equipment had been calibrated once a year.
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6.2. Test Setup

Conducted Spurious Emission Measurement:

onal ¢« IilJl‘--ll_'I

L

EUT

|
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CMW500

Radiated Spurious Measurement: below 30MHz

Spectrum
Analvzer

Yo .'r-'-' VYT AYLYATA YAV,
. FRP Dome

W W L

Hoem

{Turntable)

e Ground Plane

Spectrum Analyzer| ——

Radiated Spurious Measurement: 30MHz to 1GHz

i

' FRP Dome
Antenna Tower)
Antennna
EUT
. e %h

{Turntable)

‘= Ground Plane

Spectrum Analyzer

Iml——-l

== .
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Radiated Spurious Measurement: above 1GHz

"~ FRPDome
JAntenna Tower) :
I:—j_ EUT Antenna 2
AE L ;
T L 1 ! D A.
8o em M t am l ' ) ;
{Turntable) i 4 - L . P
1
s Ground Plane ‘ ooo Pre-Amplifier
Spectrum Analyzer| —- gg [ ] [Controllet
[ J

6.3. Limit

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

6.4. Test Procedure

Conducted Spurious Measurement:

a. The testing follows FCC KDB 971168 v02v02 Section 6.0;

b.Place the EUT on a bench and set it in transmitting mode.

c.Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by a

Directional Couple.

d.EUT Communicate with CMW500, then select a channel for testing.

e.Add a correction factor to the display of spectrum, and then test.

f.The resolution bandwidth of the spectrum analyzer was set at 1 MHz, sufficient scans were taken to
show the out of band Emission if any up to 10th harmonic.

Radiated Spurious Measurement:

a. The testing follows FCC KDB 971168 v02v02 Section 5.8 and ANSI/TIA-603-D-2010 Section
2.2.12;

b.The EUT shall be placed at the specified height on a support, and in the position closest to normal
use as declared by provider.

c.The test antenna shall be oriented initially for vertical polarization and shall be chosen to
correspond to the frequency of the transmitter

d.The output of the test antenna shall be connected to the measuring receiver.The transmitter shall
be switched on and the measuring receiver shall be tuned to the frequency of the transmitter
under test.

e.The test antenna shall be raised and lowered through the specified range of height until a
maximum signal level is detected by the measuring receiver.

f. The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum
signal level is detected by the measuring receiver.
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g.The test antenna shall be raised and lowered again through the specified range of height until a
maximum signal level is detected by the measuring receiver.

h.The maximum signal level detected by the measuring receiver shall be noted.

i.The transmitter shall be replaced by a substitution antenna.

j-The substitution antenna shall be orientated for vertical polarization and the length of the
substitution antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I.If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to
increase the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that
the maximum signal is received.

n.The input signal to the substitution antenna shall be adjusted to the level that produces a level
detected by the measuring receiver, that is equal to the level noted while the transmitter radiated
power was measured, corrected for the change of input attenuator setting of the measuring
receiver.

0. The measurement shall be repeated with the test antenna and the substitution antenna orientated
for horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to
the substitution antenna, corrected for gain of the substitution antenna ifnecessary.

g. The frequency range was checked up to 10™ harmonic.

6.5. Uncertainty

The measurement uncertainty is defined as 3.2 dB for Radiated Power Measurement.
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6.6. Test Result

Conducted Spurious Measurement:
LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 1,RB Offset 0,Channel 19957 ,Frequeny
1710.7MHz)

Mkr1 9 kHz
10 dBidiv - Ref 0.00 dBm -20.372 dBm

I PR R R
800 LIJMMM.u el stk o b sk sl sk .m.uuuumuumu.w:um ik U Ml

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms {40001 pts)

Mkr1 763.611 MHz
10 gBIdw Ref 0.00 dBm -58.415 dBm

WHWMWWMM'ﬂrr'l'wmw'wr'!wa»wwwrw“'"ﬂ!wnwn-mw%
O ik sttt i A L I i

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 1.710 430 GHz
10 gBIdw Ref 0.00 dBm . 18.330 dBm

_____II____ Fim
e o Y N

TR WRVTPSPER T ¥ 1 TP T P T YOy POPTII |

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.667 ms (40001 pts)

Note: The signal at point 1 is carrier

Mkr1 16.352 4 GHz
10 gBIdlv Ref 0.00 dBm -40.128 dBm

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #FVBW 3.0 MHz 40.00 ms (40001 pts
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LTE Band 4 (16-QAM, Band Width 1.4MHz,RB Size 1,RB Offset 0,Channel 19957 ,Frequeny
1710.7MHz)

Mkr1 9 kHz

10 dBidiv  Ref 0.00 dBm -19.009 dBm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 746.200 MHz
Ref 0.00 dBm -58.902 dBm

10 dBidiv
Log

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 1.710 430 GHz
19.917 dBm

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.667 ms (40001 pts)

Note: The signal at point 1 is carrier

Mkr1 16.366 0 GHz

1L%gBidiv Ref 0.00 dBm -40.275 dBm

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 40.00 ms (40001 pts)
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LTE Band 4 (QPSK, Band Width 3MHz,RB Size 1,RB Offset 0,Channel 19965,Frequeny
1711.5MH2)

Mkr1 9 kHz
10 dBidiv. Ref 0.00 dBm -20.112 dBm

m---------

’"""WNWHMMM

WMMHMMwm-wﬂmmmwtﬂmmﬂ;mmmwm.mmﬂ.mmm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 751.292 MHz
10 gBIdw Ref 0.00 dBm -58.039 dBm

mmmwanM&*Wm%M&

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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L sl el e

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.667 ms (40001 pts)

Note: The signal at point 1 is carrier

Mkr1 16.774 3 GHz
10 dBidiv  Ref 0.00 dBm -41.257 dBm

Log

e I e e N ) B Bim
1N ----------

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 40.00 ms (40001 pts)
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Mkr1 1.710 360 GHz
10 gBIdw Ref 0.00 dBm 19.180 dBm

-----Il-----
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-----IIM,MMM
s ot sl N N AN
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LTE Band 4 (16-QAM, Band Width 3MHz,RB Size 1,RB Offset 0,Channel 19965,Frequeny
1711.5MHz)

Mkr1 9 kHz
-19.337 dBm

| A O
IM---------

o TP PYTRR TR (TP
PN

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 556.734 MHz
10 gBIdw Ref 0.00 dBm -58.868 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 1.710 465 GHz
19.339 dBm

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz Sweep 2.667 ms (40001 pts)

Mkr1 16.444 1 GHz
10 dBidiv  Ref 0.00 dBm -40.927 dBm

Log

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 40.00 ms (40001 pts)
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LTE Band 4 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 19975,Frequeny
1712.5MHz)
Mkr1 9 kHz
10dBidiv  Ref 0.00 dBm -17.803 dBm

m MmMMwwuﬂmmmmwwwmmuwnmmw..mmm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 733.808 MHz
10 gBIdw Ref 0.00 dBm -58.780 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 1.710 535 GHz
19.968 dBm

TP W9 POV KPR STy -

B
B
B
NN,

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.667 ms (40001 pts)

Note: The signal at point 1 is carrier

Mkr1 16.340 7 GHz
10 dBidiv Ref 0.00 dBm -41.201 dBm

og

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 40.00 ms (40001 pts)
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LTE Band 4 (16-QAM, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 19975,Frequeny
1712.5MHz)

10dBidiv. - Ref 0.00 dBm

mm--------
1 A I

i -wmmrmmwmwmﬂm L

Start 9 kHz
#Res BW 10 kHz

Mkr1 829.911 MHz
10 gBIdw Ref 0.00 dBm -58.854 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 1.710 570 GHz
19 gBici__Ref 0.00 dBm

—
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S
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AR S 1T

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz . Sweep 2.667 ms (40001 pts

Mkr1 3.421 03 GHz
1LOgBId|v Ref 0.00 dBm -43.980 dBm

Start 2.400 GHz Stop 12.750 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 18.67 ms (40001 pts)
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LTE Band 4 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 20175,Frequeny
1721.5MH2)

Mkr1 9 kHz
-17.647 dBm

% A I A O
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W---------
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Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz Sweep 288.0 ms (40001 pts)

Mkr1 204.794 MHz
10 dBIdlv Ref 0.00 dBm -59.148 dBm

Ao mﬂm"“'F'r"m11'W'I'm1wmrr[rlrwm'Iw-'mmm'w"r"--r'-v"mw

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)




Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL15820170630FCC026-1 Page 95 of 134
Mkr1 1.728 210 GHz
10 gBIdw Ref 0.00 dBm 19.641 dBm

I N I I B I
BN

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz . Sweep 2.667 ms (40001 pts)

Mkr1 16.456 5 GHz
10 gBIdw Ref 0.00 dBm -39.777 dBm

Start 2.400 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz
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LTE Band 4 (16-QAM, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 20000,Frequeny
1715.0MHz)

Mkr1 9 kHz

10 dBidiv  Ref 0.00 dBm -21.204 dBm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz Sweep 288.0 ms (40001 pts)

10§|Bldlv Ref 0.00 dBm

b i mmrm'nwmrrmm T emie mmummwwrmwwrl o Tt

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts
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Mkr1 1.710 920 GHz
1ogBrdw Ref 0.00 dBm 19.215 dBm

anmmwmv' “W"'*"" o

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.667 ms {40001 pts)

Note: The signal at point 1 is carrier

Mkr1 16.475 9 GHz
1LogB.fdw Ref 0.00 dBm

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 40.00 ms (40001 pts
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LTE Band 4 (QPSK, Band Width 15MHz,RB Size 1,RB Offset 0,Channel 20175,Frequeny
1732.5MHz)

Mkr1 9 kHz
10 dBidiv - Ref 0.00 dBm -17.529 dBm

E B

1 N A D I A
|V N N I
m---------

ir H"Wm
A0t el

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 658.148 MHz
1LogB.fdw Ref 0.00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts
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Mkr1 1.726 005 GHz
1ogBrdw Ref 0.00 dBm . 20.761 dBm

mru-rl

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 VIHz Sweep 2.667 ms (40001 pts)

Note: The signal at point 1 is carrier

Mkr1 16.615 2 GHz
10 dBidiv  Ref 0.00 dBm -40.879 dBm

Lo

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 40.00 ms (40001 pts)
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LTE Band 4 (16-QAM, Band Width 15MHz,RB Size 1,RB Offset 0,Channel 20175,Frequeny
1732.5MHz)

Mkr1 9 kHz
10 dBidiv  Ref 0.00 dBm -17.810 dBm

S S N O N A

At 'ﬂun]m‘mm
WWWWwWMﬂMW

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 907.850 MHz
1LOgBIdiv Ref 0.00 dBm -58.576 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 1.726 075 GHz
18.312 dBm

L i i A i

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.667 ms (40001 pts)

Note: The signal at point 1 is carrier

Mkr1 16.495 2 GHz
-40.580 dBm

" r 1 ] m

10 dBidiv.  Ref 0.00 dBm
Log

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 40.00 ms (40001 pts)
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LTE Band 4 (QPSK, Band Width 20MHz,RB Size 1,RB Offset 0,Channel 20175,Frequeny
1732.5MHz)

Mkr1 9 kHz
10 dBidiv.~ Ref 0.00 dBm -18.356 dBm

T rmmmmmmwmmmmmm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 532.436 MHz
10 dBIdlv Ref 0.00 dBm -58.597 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 1.723 870 GHz
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YT TP IRe (F TP PN | ey
i —— T

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.667 ms (40001 pts

Note: The signal at point 1 is carrier

Mkr1 16.529 6 GH=z
1L%gBldiv Ref 0.00 dBm -39.827 dBm

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MIHz Sweep 40.00 ms (40001 pts)




Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL15820170630FCC026-1 Page 104 of 134
LTE Band 4 (16-QAM, Band Width 20MHz,RB Size 1,RB Offset 0,Channel 20300,Frequeny
1745MHz)
Mkr1 9 kHz
10dBidiv  Ref 0.00 dBm -20.678 dBm
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Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 230.839 MHz
10 gBIdw Ref 0.00 dBm -58.150 dBm

[P NPT [T T PR WP AT v S e ([ A1 [T T YT Y P AR TRICRE [ 7 101V [N v | [ Wy TR o Topr Yot e

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)
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Mkr1 1.736 400 GHz
10 gBIdw Ref 0.00 dBm 18.632 dBm

Start 1.0000 GHz Stop 2.4000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 2.667 ms (40001 pts)

Note: The signal at point 1 is carrier

Mkr1 16.340 3 GHz
1LOgB.fdiv Ref 0.00 dBm -41.225 dBm

Start 2.400 GHz Stop 17.550 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 40.00 ms {40001 pts)
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LTE Band 13 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 23255,Frequeny
784.5MHz)

Mkr1 84,0 kHz
10 dBrdiv - Ref 16.00 dBm -37.407 dBm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 782.308 MHz
Ref 9.00 dBm 24.702 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)

Note: The signal at point 1 is carrier
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Mkr1 1.000 000 004 604 GHz
-36.868 dBm

Ir_|,|=-- iv  Ref 9.00 dBm

Stop 1.000000010 GHz

Start 1.000000000 GHz
Sweep 2.667 ms (40001 pts)

#Res BW 1.0 MHz #VBW 3.0 MHz

Mkr1 7.264 13 GHz
-30.440 dBm

Ref 9.00 dBm

Stop 9.000 GHz
Sweep 13.33 ms (40001 pts)

Start 1.500 GHz
#Res BW 1.0 MHz #VYBW 3.0 MHz
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LTE Band 13 (16-QAM, Band Width 5MHz,RB Size 1,RB Offset 24,Channel 23230,Frequeny
782MHz)

Mkr1 72.0 kHz
10 dBrdiv  Ref 16.00 dBm -37.662 dBm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

MEkr1 ?:Eid. 175 MHz
Ref 9.00 dBm 24.378 dBm

1

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)

Note: The signal at point 1 is carrier
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Mkr1 1.290 400 0 GHz
Ref 0.00 dBm -36.166 dBm

Start 1.0000 GHz Stop 1.5000 GHz
#Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 2.667 ms (40001 pts)

Mkr1 6.610 13 GHz
Ref 9.00 dBm -30.608 dBm

Start 1.500 GHz Stop 9.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 13.33 ms (40001 pts)
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LTE Band 13 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 23230,Frequeny
782.0MHz)

Mkr1 63.0 KkHz
10 deidiv~ Ref 16.00 dBm -37.596 dBm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Mkr1 777.603 MHz
Ref 9.00 dBm 24. 727 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VYBW 300 kHz Sweep 93.33 ms (40001 pts

Note: The signal at point 1 is carrier
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Mkr1 1.414 100 0 GHz
Ref 9.00 dBm -36.138 dBm

Start 1.0000 GHz Stop 1.5000 GHz
#Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 2.667 ms (30001 pts)

Ref 9.00 dBm

Start 1.500 GHz Stop 9.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 13.33 ms (40001 pts)
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LTE Band 13 (16-QAM, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 23230,Frequeny
782.0MHz)

Mkri1 96.7 kHz
10 dBidiv  Ref 16.00 dBm -38.193 dBm

Start 9 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 288.0 ms (40001 pts)

Ref 9.00 dBm

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 93.33 ms (40001 pts)

Note: The signal at point 1 is carrier
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MEkr1 1.29
Ref 9.00 dBm

Start 1.0000 GHz Stop 1.5000 GHz
#Res BW 1.0 MHz #VYBW 3.0 MHz Sweep 2.667 ms (30001 pts)

Mkr1 7.5
Ref 9.00 dBm -31.011 dBm

Start 1.500 GHz Stop 9.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 13.33 ms (40001 pts)
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Radiated Spurious Measurement:

LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 1,RB Offset 0,Channel 19957 ,Frequeny
1710.7MHz)

9KHz to 30MHz

The low frequency, which started from 9KHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, and that was not reported per 2.1057 (c).

30MHz to 1GHz

Ant. SG Cable
Frequency (MHz) | Pol. Reading | Loss
(H/V) | (dBm) (dB)

Channel 19957 (1710.7MHz)

Gain EIRP Limit Margin
(dBi) (dBm) | (dBm) | (dB)

724.8 H -47.32 3.42 -2.56 -53.3 -13 -40.3
724.8 \Y -46.32 3.42 -2.56 -52.3 -13 -39.3
Above 1GHz
Ant. SG Cable

Gain EIRP Limit Margin

Frequency (MHz) | Pol. Reading | Loss | a0 | (aBm) | (dBm) | (dB)

(H\) | (dBm) | (dB)
Channel 19957 (1710.7MHz)

3421.4 H -48.03 8.56 11.53 | -45.06 |-13 -32.06
3421.4 \% -47.25 8.56 11.53 | -44.28 |-13 -31.28
5132.1 H -51.29 9.68 12.8 -48.17 | -13 -35.17
5132.1 Vv -50.25 9.68 12.8 -47.13 | -13 -34.13
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LTE Band 4 (QPSK, Band Width 3MHz,RB Size 1,RB Offset 0,Channel 19965,Frequeny
1711.5MHz)

9KHz to 30MHz

The low frequency, which started from 9KHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, and that was not reported per 2.1057 (c).

30MHz to 1GHz

Ant. SG Cable
Frequency (MHz) | Pol. Reading | Loss
(H/V) | (dBm) (dB)

Channel 19965 (1711.5MHz)

Gain EIRP Limit Margin
(dBi) (dBm) | (dBm) | (dB)

720.7 H -46.32 3.42 -2.56 -52.3 -13.0 -39.3
720.7 Vv -45.32 3.42 -2.56 -51.3 -13.0 -38.3
Above 1GHz
Ant. SG Cable . o .
Frequency (MHz) | Pol. Reading | Loss Gain EIRP Limit Margin

HV) | @Bm) | @s) | (@B) | @Bm) |(dBm) | (dB)

Channel 19965 (1711.5MHz)

3423 H -48.88 8.56 11.53 | -4591 |-13.0 -32.91
3423 \Y, -47.36 8.56 11.53 | -44.39 |-13.0 -31.39
5134.5 H -50.29 9.68 12.80 |-47.17 |-13.0 -34.17
5134.5 Vv -49.33 9.68 12.80 |-46.21 |-13.0 -33.21




Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL15820170630FCC026-1 Page 116 of 134

LTE Band 4 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 0,Channel
19975,Frequeny1712.5MHz)

9KHz to 30MHz

The low frequency, which started from 9KHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, and that was not reported per 2.1057 (c).

30MHz to 1GHz

Ant. SG Cable
Frequency (MHz) | Pol. Reading | Loss
(H/V) | (dBm) (dB)

Channel 19975 (1712.5MHz)

Gain EIRP Limit Margin
(dBi) (dBm) | (dBm) | (dB)

730.6 H -47.88 3.42 -2.56 -53.86 | -13 -40.86
730.6 Vv -46.83 3.42 -2.56 -52.81 | -13 -39.81
Above 1GHz
Ant. SG Cable . o .
Frequency (MHz) | Pol. Reading | Loss Gain EIRP Limit Margin

HV) | @Bm) | @s) | (@B) | @Bm) |(dBm) | (dB)

Channel 19975 (1712.5MHz)

3425 H -48.22 8.56 11.53 | -45.25 |-13 -32.25
3425 \Y, -47.23 8.56 11.53 | -44.26 |-13 -31.26
5137.5 H -50.21 9.68 12.8 -47.09 | -13 -34.09
5137.5 Vv -49.13 9.68 12.8 -46.01 | -13 -33.01
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LTE Band 4 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 20175,Frequeny
1732.5MHz)

9KHz to 30MHz

The low frequency, which started from 9KHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, and that was not reported per 2.1057 (c).

30MHz to 1GHz

Ant. SG Cable
Frequency (MHz) | Pol. Reading | Loss
(H/V) | (dBm) (dB)

Channel 20000 (1715MHz)

Gain EIRP Limit Margin
(dBi) (dBm) | (dBm) | (dB)

727.3 H -48.32 3.42 -2.56 -54.3 -13 -41.3
727.3 Vv -47.25 3.42 -2.56 -53.23 | -13 -40.23
Above 1GHz
Ant. SG Cable . o .
Frequency (MHz) | Pol. Reading | Loss Gain EIRP Limit Margin

HV) | @Bm) | @s) | (@B) | @Bm) |(dBm) | (dB)

Channel 20000 (1715MHz)

3465 H -47.68 8.56 11.53 | -44.71 |-13 -31.71
3465 \Y, -46.58 8.56 11.53 | -43.61 |-13 -30.61
5197.5 H -50.44 9.68 12.8 -47.32 | -13 -34.32
5197.5 Vv -49.33 9.68 12.8 -46.21 | -13 -33.21
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LTE Band 4 (QPSK, Band Width 15MHz,RB Size 1,RB Offset0,Channel 20175,Frequeny
1732.5MHz)

9KHz to 30MHz

The low frequency, which started from 9KHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, and that was not reported per 2.1057 (c).

30MHz to 1GHz

Ant. SG Cable
Frequency (MHz) | Pol. Reading | Loss
(H/V) | (dBm) (dB)

Channel 20325 (1747.5MHz)

Gain EIRP Limit Margin
(dBi) (dBm) | (dBm) | (dB)

738.2 H -48.26 3.42 -2.56 -54.24 | -13 -41.24
738.2 Vv -47.46 3.42 -2.56 -53.44 | -13 -40.44
Above 1GHz
Ant. SG Cable . o .
Frequency (MHz) | Pol. Reading | Loss Gain EIRP Limit Margin

HV) | @Bm) | @s) | (@B) | @Bm) |(dBm) | (dB)

Channel 20325 (1747.5MHz)

3465 H -49.24 8.56 11.53 | -46.27 |-13 -33.27
3465 \Y, -48.47 8.56 11.53 | -45.5 -13 -32.5

5197.5 H -50.45 9.68 12.8 -47.33 | -13 -34.33
5197.5 Vv -49.28 9.68 12.8 -46.16 | -13 -33.16
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LTE Band 4 (QPSK, Band Width 20MHz,RB Size 1,RB Offset 0,Channel 20175,Frequeny
1732.5MHz)

9KHz to 30MHz

The low frequency, which started from 9KHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, and that was not reported per 2.1057 (c).

30MHz to 1GHz

Ant. SG Cable
Frequency (MHz) | Pol. Reading | Loss
(H/V) | (dBm) (dB)

Channel 20300 (1745MHz)

Gain EIRP Limit Margin
(dBi) (dBm) | (dBm) | (dB)

730.2 H -48.65 3.42 -2.56 -54.63 | -13 -41.63
730.2 Vv -47.32 3.42 -2.56 -53.3 -13 -40.3
Above 1GHz
Ant. SG Cable . o .
Frequency (MHz) | Pol. Reading | Loss Gain EIRP Limit Margin

HV) | @Bm) | @s) | (@B) | @Bm) |(dBm) | (dB)

Channel 20300 (1745MHz)

3465 H -48.52 8.56 11.53 | -45.55 |-13 -32.55
3465 \Y, -47.15 8.56 11.53 | -44.18 |-13 -31.18
5197.5 H -50.53 9.68 12.8 -47.41 | -13 -34.41
5197.5 Vv -49.58 9.68 12.8 -46.46 | -13 -33.46
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LTE Band 13 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 23230,Frequeny
782.0MHz)

9KHz to 30MHz

The low frequency, which started from 9KHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, and that was not reported per 2.1057 (c).

30MHz to 1GHz

Ant. SG Cable
Frequency (MHz) Pol. | Reading | Loss
(H/V) (dBm) (dB)

Channel 23230 (782.0MHz)

Gain EIRP Limit Margin
(dBi) | (dBm) | (dBm) (dB)

738.2 H -48.74 3.42 -2.56 | -54.72 -13 -41.72
738.2 V -47.29 3.42 -2.56 | -53.27 -13 -40.27
Above 1GHz
Ant. SG Cable

Gain EIRP Limit Margin

Frequency (MHz) Pol. Reading | Loss (dBi) (dBm) | (dBm) (dB)

(H/V) (dBm) (dB)
Channel 23230 (782.0MHz)

3465 H -48.40 8.56 11.53 | -45.43 -13 -32.43
3465 \Y, -47.31 8.56 11.53 | -44.34 -13 -31.34
5197.5 H -50.97 9.68 12.8 -47.85 -13 -34.85
5197.5 \Y, -49.27 9.68 12.8 -46.15 -13 -33.15
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LTE Band 13 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 23230,Frequeny
782.0MHz)

9KHz to 30MHz

The low frequency, which started from 9KHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line, and that was not reported per 2.1057 (c).

30MHz to 1GHz

Ant. SG Cable
Frequency (MHz) Pol. | Reading | Loss
(H/V) (dBm) (dB)

Channel 23230 (782.0MHz)

Gain EIRP Limit Margin
(dBi) | (dBm) | (dBm) (dB)

730.2 H -48.77 3.42 -2.56 | -54.75 -13 -41.75
730.2 V -47.56 3.42 -2.56 | -53.54 -13 -40.54
Above 1GHz
Ant. SG Cable

Gain EIRP Limit Margin

Frequency (MHz) Pol. Reading | Loss (dBi) (dBm) | (dBm) (dB)

(H/V) (dBm) (dB)
Channel 23230 (782.0MHz)

3465 H -48.85 8.56 11.53 | -45.88 -13 -32.88
3465 \Y, -47.69 8.56 11.53 | -44.72 -13 -31.72
5197.5 H -50.68 9.68 12.8 -47.56 -13 -34.56
5197.5 \Y, -49.57 9.68 12.8 -46.45 -13 -33.45
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7.FrequencyStability Under Temperature &Voltage Variations

7.1. Test Equipment

Instrument Manufacturer Model Serial No. Due Date
Spectrum Analyzer Agilent N9038A MY51210142 11/04/2017
Radio Communication Tester R&S CMW500 147483 11/07/2017
DC Power Supply Agilent 6612C MY43002989 02/28/2018
Temperature Chamber WEISS DU/20/40 58226017340050 01/02/2018

The measure equipment had been calibrated once a year.

7.2. Test Setup

Temperature Chaimmber

CMW500 S5

Wariable Power Supply

7.3. Limit

N/A
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7.4. Test Procedure

1. The testing follows FCC KDB 971168 v02v02 Section 9.0;

2.Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input rated
voltage. RF output was connected to a frequency counter or CMW500. The EUT was placed inside
the temperature chamber.

EUT 20°C operating frequency as reference frequency. Turn EUT off and set the chamber
temperature to -30°C. After the temperature stabilized for approximately 30 minutes recorded the
frequency. Repeat step measure with 10°C increased per stage until the highest temperature of

+50°C reached.
3.Frequency Stability Under Voltage Variations:
Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power the

EUT and set the voltage to rated voltage.
Reduce the input voltage to specify extreme voltage variation (£ 15%) and endpoint, record
the maximum frequency change.

7.5. Uncertainty

The measurement uncertainty is defined as+10 Hz.
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7.6. Test Result
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LTE Band 4 (QPSK, Band Width 1.4MHz,RB Size 1,RB Offset 0,Channel 19957)
Frequency Stability under Temperature

Test Frequency

kit et Deyon iz
-30 1710.7 -8.77 +4276.75
-20 1710.7 -6.33 +4276.75
-10 1710.7 -5.24 +4276.75
0 1710.7 -12.46 4276.75
10 1710.7 3.59 +4276.75
20 1710.7 11.37 4276.75
30 1710.7 7.72 +4276.75
40 1710.7 -1.53 +4276.75
50 1710.7 8.62 +4276.75
Frequency Stability under Voltage
DC \(/\c/);tage Test (Fl\;?_'qzl;ency De(vl_||azt)|on Limit(Hz)
3.4 1710.7 -3.50 +4276.75
3.8 1710.7 12.59 +4276.75
4.2 1710.7 -8.34 +4276.75

LTE Band 4 (16-QAM, Band Width 1.4MHz,RB Size 1,RB Offset 0,Channel 19957)
Frequency Stability under Temperature

Test Frequency

Itenval () (42 " Limi2)
-30 1710.7 8.33 +4276.75
-20 1710.7 7.18 +4276.75
-10 1710.7 -3.21 +4276.75
0 1710.7 -9.42 +4276.75
10 1710.7 -7.04 +4276.75
20 1710.7 3.68 +4276.75
30 1710.7 2.15 +4276.75
40 1710.7 -14.80 +4276.75
50 1710.7 7.59 +4276.75
Frequency Stability under Voltage
DC \(/\(;;tage Test (FI\;ITz_qul;ency De(v|_||azt)|on Limit(Hz)
3.4 1710.7 9.52 +4276.75
3.8 1710.7 -7.72 +4276.75
4.2 1710.7 2.39 +4276.75
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LTE Band 4 (QPSK, Band Width 3MHz,RB Size 1,RB Offset 0,Channel 19965)
Frequency Stability under Temperature

Test Frequenc -
kit e s i
-30 1711.5 9.77 +4278.75
-20 1711.5 9.50 +4278.75
-10 1711.5 9.69 +4278.75
0 1711.5 -10.16 +4278.75
10 17115 8.60 +4278.75
20 1711.5 -14.84 +4278.75
30 17115 -2.83 +4278.75
40 1711.5 -12.72 +4278.75
50 17115 -6.96 +4278.75
Frequency Stability under Voltage
DC \(/\c/);tage Test (F'\;I?_qul;ency De(v|_||azt)|on Limit(Hz)
3.4 1711.5 8.12 +4278.75
3.8 1711.5 -7.56 +4278.75
4.2 1711.5 13.65 +4278.75

LTE Band 4 (16-QAM, Band Width 3MHz,RB Size 1,RB Offset 0,Channel 19965)
Frequency Stability under Temperature

Test Fr n -

(|| cmic
-30 17115 6.78 +4278.75

-20 17115 10.03 +4278.75

-10 17115 -8.16 +4278.75

0 17115 -3.02 +4278.75

10 17115 4.58 +4278.75

20 17115 5.92 +4278.75

30 17115 -14.37 +4278.75

40 1711.5 -4.57 +4278.75

50 1711.5 -2.15 +4278.75

Frequency Stability under Voltage

DC \(/\(;;tage Test (Fl\ztla_lqzl;ency De(v|_||azt)|on Limit(Hz)

3.4 1711.5 -6.00 +4278.75

3.8 1711.5 -4.61 +4278.75

4.2 1711.5 -3.36 +4278.75
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LTE Band 4 (QPSK, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 19975)
Frequency Stability under Temperature
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Test Frequenc -
ottt e L)
-30 1712.5 -6.28 +4281.25
-20 1712.5 -3.29 14281.25
-10 1712.5 -1.18 14281.25
0 1712.5 -2.93 14281.25
10 1712.5 11.10 14281.25
20 17125 -6.30 14281.25
30 17125 -14.26 14281.25
40 17125 10.62 +4281.25
50 17125 -4.13 +4281.25
Frequency Stability under Voltage
DC \(/\%tage Test (Fl\;laqzl;ency De(vl_||azt)|on Limit(Hz)
3.4 1712.5 -11.49 1+4281.25
3.8 1712.5 -7.05 1+4281.25
4.2 1712.5 -10.86 +4281.25

LTE Band 4 (16-QAM, Band Width 5MHz,RB Size 1,RB Offset 0,Channel 19975)
Frequency Stability under Temperature

Test Frequenc -
ks ) Peviaton Limit(H2)
-30 17125 2.58 +4281.25
-20 17125 3.59 +4281.25
-10 17125 7.49 +4281.25
0 1712.5 6.92 +4281.25
10 1712.5 -1.25 1+4281.25
20 17125 2.09 1+4281.25
30 1712.5 -9.31 1+4281.25
40 17125 -4.77 1+4281.25
50 1712.5 12.22 1+4281.25
Frequency Stability under Voltage
DC \(/\%tage Test (F'\;I?_'qzl;ency De(v|_||e;t)|on Limit(Hz)
3.4 1712.5 10.08 +4281.25
3.8 1712.5 9.58 +4281.25
4.2 1712.5 2.92 +4281.25
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LTE Band 4 (QPSK, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 20175)
Frequency Stability under Temperature
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Test Frequenc -
ottt e L)
-30 1732.5 -7.32 +4331.25
-20 1732.5 -9.30 +4331.25
-10 1732.5 3.48 1+4331.25
0 1732.5 -14.80 1+4331.25
10 1732.5 -12.84 1+4331.25
20 1732.5 2.19 1+4331.25
30 1732.5 13.13 1+4331.25
40 1732.5 -11.44 +4331.25
50 1732.5 -4.69 +4331.25
Frequency Stability under Voltage
DC \(/\%tage Test (Fl\;laqzl;ency De(vl_||azt)|on Limit(Hz)
3.4 1732.5 -4.02 1+4331.25
3.8 1732.5 4.42 1+4331.25
4.2 1732.5 -2.14 1+4331.25

LTE Band 4 (16-QAM, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 20000)
Frequency Stability under Temperature

Temperature

Test Frequency

Deviation

Interval (°C) (MHz) (Hz) Limit(Hz)
-30 1715.0 -4.48 +4287.5

-20 1715.0 -6.16 1+4287.5

-10 1715.0 7.07 1+4287.5

0 1715.0 11.79 1+4287.5

10 1715.0 -13.91 1+4287.5

20 1715.0 8.78 1+4287.5

30 1715.0 5.91 1+4287.5

40 1715.0 2.74 +4287.5

50 1715.0 -9.63 +4287.5

Frequency Stability under Voltage

DC \(/\?;tage Test (F'\;I?_'qzl;ency De(v|_||azt)|on Limit(Hz)
3.4 1715.0 11.96 +4287.5

3.8 1715.0 -1.09 +4287.5

4.2 1715.0 -14.64 +4287.5
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LTE Band 4 (QPSK, Band Width 15MHz,RB Size 1,RB Offset 0,Channel 20175)
Frequency Stability under Temperature

Page 128 of 134

Test Frequenc -
ottt e L)
-30 1732.5 5.83 +4331.25
-20 1732.5 10.10 1+4331.25
-10 1732.5 7.74 1+4331.25
0 1732.5 -7.49 1+4331.25
10 1732.5 -12.89 1+4331.25
20 1732.5 13.26 1+4331.25
30 1732.5 1.38 1+4331.25
40 1732.5 -2.78 +4331.25
50 1732.5 -6.93 +4331.25
Frequency Stability under Voltage
DC \(/\%tage Test (Fl\;laqzl;ency De(vl_||azt)|on Limit(Hz)
3.4 1732.5 14.86 1+4331.25
3.8 1732.5 11.04 1+4331.25
4.2 1732.5 -8.42 1+4331.25

LTE Band 4 (16-QAM, Band Width 15MHz,RB Size 1,RB Offset 0,Channel 20175)
Frequency Stability under Temperature

Temperature

Test Frequency

Deviation

Interval (C) (MHz) (Hz) Limit(Hz)
-30 1732.5 -7.73 +4331.25

-20 1732.5 -9.14 +4331.25

-10 1732.5 -12.38 +4331.25

0 1732.5 -6.33 +4331.25

10 1732.5 14.31 +4331.25

20 1732.5 -10.57 +4331.25

30 1732.5 141 +4331.25

40 1732.5 8.46 +4331.25

50 1732.5 -12.97 +4331.25

Frequency Stability under Voltage

DC \(/\?;tage Test (F'\;I?_'qzl;ency De(v|_||azt)|on Limit(Hz)

3.4 1732.5 -9.41 +4331.25

3.8 1732.5 -13.09 +4331.25

4.2 1732.5 3.36 +4331.25
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Test Frequenc -
ottt e L)
-30 1732.5 -6.83 +4331.25
-20 1732.5 -5.75 1+4331.25
-10 1732.5 -7.88 1+4331.25
0 1732.5 -13.02 1+4331.25
10 1732.5 -14.86 1+4331.25
20 1732.5 -2.66 1+4331.25
30 1732.5 7.84 1+4331.25
40 1732.5 -4.62 +4331.25
50 1732.5 1.79 +4331.25
Frequency Stability under Voltage
DC \(/\%tage Test (Fl\;laqzl;ency De(vl_||azt)|on Limit(Hz)
3.4 1732.5 -4.26 1+4331.25
3.8 1732.5 8.69 1+4331.25
4.2 1732.5 1.12 1+4331.25

LTE Band 4 (16-QAM, Band Width 20MHz,RB Size 1,RB Offset 0,Channel 20300)
Frequency Stability under Temperature

Temperature

Test Frequency

Deviation

Interval (C) (MHz) (Hz) Limit(Hz)
-30 1745.0 -9.32 +4362.5

-20 1745.0 -11.99 1+4362.5

-10 1745.0 -11.29 1+4362.5

0 1745.0 1.04 1+4362.5

10 1745.0 14.80 1+4362.5

20 1745.0 -10.02 1+4362.5

30 1745.0 2.63 1+4362.5

40 1745.0 10.35 +4362.5

50 1745.0 -10.37 +4362.5

Frequency Stability under Voltage

DC \(/\?;tage Test (F'\;I?_'qzl;ency De(v|_||azt)|on Limit(Hz)
3.4 1745.0 6.53 1+4362.5

3.8 1745.0 3.93 1+4362.5

4.2 1745.0 -12.44 1+4362.5
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Test Frequenc -
kot | Dopaon i
-30 782.0 -4.47 +1955.00
-20 782.0 -3.17 +1955.00
-10 782.0 -2.46 +1955.00
0 782.0 -0.89 +1955.00
10 782.0 0.26 +1955.00
20 782.0 -0.54 +1955.00
30 782.0 2.57 +1955.00
40 782.0 -3.67 +1955.00
50 782.0 -4.26 +1955.00
Frequency Stability under Voltage
DC \(/\%tage Test (Fl\zzqzl;ency De(vl_||azt)|on Limit(Hz)
3.4 782.0 -3.46 +1955.00
3.8 782.0 -1.56 +1955.00
4.2 782.0 -4.25 +1955.00

LTE Band 13(16-QAM, Band Width 5MHz,RB Size 1,RB Offset 24,Channel 23230)
Frequency Stability under Temperature

Temperature

Test Frequency

Deviation

Interval (C) (MHz) (H2) Limit(Hz)
-30 779.5 -4.56 +1948.75
-20 779.5 -3.59 +1948.75
-10 779.5 -2.57 +1948.75
0 779.5 -0.89 +1948.75
10 779.5 0.57 +1948.75
20 779.5 1.32 +1948.75
30 779.5 -2.46 +1948.75
40 779.5 -3.57 +1948.75
50 779.5 -3.98 +1948.75
Frequency Stability under Voltage
DC \(/\?;tage Test (F'\;I?_'qzl;ency De(v|_||azt)|on Limit(Hz)
3.4 779.5 -5.46 +1948.75
3.8 779.5 -1.38 +1948.75
4.2 779.5 -3.86 +1948.75
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LTE Band 13(QPSK, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 23230)
Frequency Stability under Temperature

Temperature

Test Frequency

Deviation

Interval (°C) (MHz) (Hz) Limit(Hz)
-30 782.0 3.85 +1955.00
-20 782.0 2.47 +1955.00
-10 782.0 1.69 +1955.00
0 782.0 0.68 +1955.00
10 782.0 -0.48 +1955.00
20 782.0 -0.92 +1955.00
30 782.0 -2.43 +1955.00
40 782.0 3.86 +1955.00
50 782.0 4.28 +1955.00
Frequency Stability under Voltage
DC \(/\c/);tage Test (Fl\;?_'qzl;ency De(vl_||azt)|on Limit(Hz)
3.4 782.0 3.12 +1955.00
3.8 782.0 1.57 +1955.00
4.2 782.0 3.19 +1955.00

LTE Band 13(16-QAM, Band Width 10MHz,RB Size 1,RB Offset 0,Channel 23230)
Frequency Stability under Temperature

Test Frequency

Tompers (o Deyiaon L
-30 782.0 3.40 +1955.00

-20 782.0 3.12 +1955.00

-10 782.0 2.89 +1955.00

0 782.0 2.13 +1955.00

10 782.0 1.87 +1955.00

20 782.0 0.84 +1955.00

30 782.0 1.88 +1955.00

40 782.0 2.14 +1955.00

50 782.0 2.84 +1955.00

Frequency Stability under Voltage

DC \(/\?;tage Test (F'\;I?_'qzl;ency De(v|_||azt)|on Limit(Hz)
3.4 782.0 2.58 +1955.00

3.8 782.0 1.65 +1955.00

4.2 782.0 2.35 +1955.00




Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL15820170630FCC026-1 Page 132 of 134

8.Peak to Average

8.1. Test Equipment

Instrument Manufacturer Model Serial No. Due Date
Spectrum Analyzer Agilent N9038A MY51210142 11/04/2017
Radio Communication Tester R&S CMW500 147483 11/07/2017
Signal Generator Agilent N5183A MY50140938 01/03/2018
Preamplifier CEM EM30180 3008A0245 02/25/2018

DC Power Supply Agilent 6612C MY43002989 03/01/2018

8.2. Test Setup

| CMW500

Spectrum
Analyzer

8.3. Limit

In addition, the transmitter’s peak-to-average power ratio (PAPR) shall not exceed 13 dB for
more than 0.1% of the time using a signal corresponding to the highest PAPR during periods
of continuous transmission.

8.4. Test Procedure

A peak to average ratio measurement is performed at the conducted port of the EUT. For LTE

signals,the spectrum analyzers Complementary Cumulative Distribution Function(CCDF)

measurement profile is used to determine the largest deviation between the average and the peak

power of the EUT in a given a bandwidth.The CCDF curve shows how much time the peak waveform

spends at or above a given average power level.The percent of time the signal spends at or above

the level defines the probability for that particular power level.

Procedure:

1. The testing follows FCC KDB 971168 v02v02 Section 5.7.1;

2.Place the EUT on a bench and set it in transmitting mode.

3. Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by
aDirectional Couple.

4.EUT Communicate with CMW500, then select a channel for testing.

5.Add a correction factor to the display of spectrum, and then test.

6. Set resolution/measurement bandwidth = signal’s occupied bandwidth;
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8.5. Uncertainty

The measurement uncertainty is defined as +1.2 dB.

8.6. Test Result

Page 133 of 134

RB
Band . . —
) Frequency . Configuration Test | Limit
Band \(/'\\//:E'tzr; Channel (MH2) Modulation RB RB Result | (dB)
Size | Offset
23205 779.5 QPSK 1 0 1.98 13
23205 779.5 16-QAM 1 0 2.36 13
LTE 5 23230 782.0 QPSK 1 0 2.08 13
Band 23230 782.0 16-QAM 1 24 2.42 13
13 23255 784.5 QPSK 1 0 1.94 13
23255 784.5 16-QAM 8 17 1.99 13
10 23230 782.0 QPSK 1 0 1.88 13
23230 782.0 16-QAM 1 0 1.80 13
14 19957 1710.7 QPSK 1 0 6.78 13
' 19957 1710.7 16-QAM 1 0 6.50 13
3 19965 17115 QPSK 1 0 6.40 13
19965 17115 16-QAM 1 0 7.31 13
LTE 5 19975 1712.5 QPSK 1 0 5.81 13
Band 19975 1712.5 16-QAM 1 0 6.59 13
4 10 20175 1732.5 QPSK 1 0 6.39 13
20000 1715.0 16-QAM 1 0 6.65 13
15 20175 1732.5 QPSK 1 0 7.14 13
20175 1732.5 16-QAM 1 0 7.62 13
20 20175 1732.5 QPSK 1 0 6.79 13
20300 1745.0 16-QAM 1 0 6.82 13
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9. Attachment

PHOTOGRAPHS OF TEST SETUP

Please refer to the file named “Test Setup Photos”.

PHOTOGRAPHS OF EUT

Please refer to the two files named “External Photos” and “Internal Photos”.

----End of the report----



